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HERMON LABORATORIES

1 Summary of tests

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

The GigAccess was found complying with the limits of 47CFR Part 15, §§15.209, 15.205 (a, c), 15.207 and CFR 47 part 15:2002 §15.107 class B.

Parameter | Subclause | C | NC | NT | NA | Tested by | Datetested |  Remarks
Conducted emissions 15.107, 15.207 C Mrs. E. Pitt, February 9,
test engineer 2003
Spurious emissions (radiated) in restricted bands 15.209, C Mrs. E. Pitt, February 9,
15.205 (a, c) test engineer 2003,
’ Mr. M. Feldman, February 10-12,
test engineer 16, 17, 2003
Mr. Y. Neuman
test engineer

NOTE: C: The parameter is compliant with the requirements.
NC: The parameter is not compliant with the requirements.
NT: The parameter is not tested.
NA: The test of this parameter is not applicable.

Test report prepared by: Mrs. M. Cherniavsky, certification engineer

Test report approved by: Mr. A. Usoskin, QA manager
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HERMON LABORATORIES

2 Tests results

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972

46288277

e-mail: mail@hermonlabs.com

21 Conducted emissions test according to §15.207, 15.107

METHOD OF MEASUREMENTS

DATE:

RELATIVE HUMIDITY:
AMBIENT TEMPERATURE:
THE EUT WAS TESTED AS:
DETECTOR USED:
FREQUECNY RANGE:
RESOLUTION BANDWIDTH:
MEASUREMENT UNCERTAINTY, dB

Quasi-peak detector

ANSI 63.4 §13.1.3
February 9, 2003

47 %

22 °C
TABLE-TOP
QUASI-PEAK

150 kHz — 30 MHz
9 kHz
+2.43/-2.22

Frequency, Line Measured Specification Margin, Pass/ Reference to
identification emissions, QP limit, Fail Plots in

MHz dB (pV) dB (uv) dB Appendix A
0.177405 Ph 52.45 64.66 12.21 Pass B1
0.187910 N 52.13 64.15 12.02 Pass B2
0.274638 Ph 44.70 61.04 16.34 Pass B1
0.275720 45.40 61.01 15.61 Pass B2
0.537640 40.44 56.00 15.56 Pass B2
0.557460 Ph 44.20 56.00 11.80 Pass B1
0.621208 N 44.85 56.00 11.15 Pass B2
0.647705 Ph 44.99 56.00 11.01 Pass B1
0.648800 N 45.39 56.00 10.61 Pass B2
2.327920 Ph 39.77 56.00 16.23 Pass B1
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HERMON LABORATORIES

Average detector

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Line Measured Specification Margin, Pass/ Reference to
identification emissions, AVRG limit, Fail Plots in
MHz dB (uV) dB (uV) dB Appendix A
0.177405 Ph 40.58 54.66 14.08 Pass B1
0.187910 N 40.64 54.15 13.51 Pass B2
0.274638 Ph 34.16 51.04 16.88 Pass B1
0.275720 N 35.44 51.01 15.57 Pass B2
0.557460 Ph 33.80 46.00 12.20 Pass B1
0.621208 N 33.54 46.00 12.46 Pass B2
0.647705 Ph 32.85 46.00 13.15 Pass B1
0.648800 N 33.68 46.00 12.32 Pass B2
LIMIT
Frequency, Class B equipment, dB(uV)
MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
05-5 56 46
5-30 60 50

*The limit decreases linearly with the logarithm of frequency.

TEST PROCEDURE

The measurements were performed at mains terminals by means of LISN, connected to spectrum analyzer in the frequency
range as referred to in the table above. The unused coaxial connector of the LISN was terminated with 50 Q. The
measurements were made with quasi-peak and average detectors as referred to in the tables.

The position of the EUT cables was varied to determine maximum emission level.

TEST EQUIPMENT USED:

HL 0163 HL 0521

HL 0787

HL 1003
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

2.2 Radiated emissions which fall in restricted bands test according to §15.247(c)
and § 15.205, §15.209(a)

METHOD OF MEASUREMENTS ANSI 63.4 §13.1.4

DATE: February 10-12, 16, 17, 2003
RELATIVE HUMIDITY: 45 %

AMBIENT TEMPERATURE: 17°C

AIR PRESSURE: 1014 hPa

OPERATING FREQUENCY RANGE 2400-2483.5 MHz
MODULATION TECHNIQUE DSSS

BIT RATE: 11 Mbps

FREQUENCY RANGE* 9 kHz - 25 GHz
MEASUREMENT UNCERTAINTY: +5.42 dB/-5.26 dB

* The frequency spectrum was investigated from the lowest radio frequency signal generated in the equipment, without
going below 9 kHz, up to the tenth harmonic of the highest fundamental frequency. All emissions were found below the
specified limit. For test results refer to Plots B3 — B149.

LIMIT
Radiated emissions, which fall in the restricted bands, must comply with §15.209(a) limits.

TEST PROCEDURE

The test was performed with transmitter operating 3 carrier frequencies Fmin = 2412 MHz, Feent = 2442 MHz,
Fmax = 2472 MHz from 9 kHz to 25 GHz.

9 kHz — 30 MHz frequency range. The loop antenna was positioned with its plane horizontal. The loop center was 1 meter
above the ground plane. To find maximum radiation the turntable was rotated 360°. Then the loop position was changed to
vertical. To find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated about its vertical
axis. Plots B3, B4, B33, B34, B61, B62, B88, B89, B117, B118 in Appendix B refer to vertical antenna polarization as the
worst case.

30 MHz - 24 GHz frequency range. The EUT was placed on a wooden 80 cm height turntable. To find maximum radiation
the turntable was rotated 360°, measuring antenna height was changed from 1 to 4 m, and the antennas polarization was
changed from vertical to horizontal.

TEST EQUIPMENT USED AT OATS:

HL 0038 HL 0041 HL 0091 HL 0275 HL 0287 HL 1424 HL 1940
HL 2260

TEST EQUIPMENT USED IN ANECHOIC CHAMBER:

HL 0025 HL 0041 HL 0446 HL 0465 HL 0521 HL 0554 HL 0589
HL 0592 HL 0593 HL 0594 HL 0604 HL 0750 HL 0768 HL 0787
HL 1003 HL 1004 HL 1200 HL 1424 HL 1425 HL 1566 HL 1826
HL 1849 HL 1850 HL 1940 HL 1942 HL 1984 HL 2009 HL 2109
HL 2258 HL 2260
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HERMON LABORATORIES

The unit with Base Station Directional Antenna, 17 dBi

Power output level 18.5 dBm

Quasi-peak detector

Hermon Laboratories Ltd.

P.O.Box 23

Binyamina 30550, Israel

Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, | Antenna Ant. Ant. TT Radiated Limit, Margin, Reference
type polariz. hgt., pos. emissions, to Plots in
MHz m ©) dB (uV/m) | dB (uV/m) dB Appendix B
120.0 Biconical Vert 1 354 28.5 43.50 13.80 B24
264.0 Log- | Horiz 14 321 38.3 46.00 7.7 B5, B15,
periodic B24
Peak detector
Frequency, Radiated Limit, Margin, Reference to Plots in
emissions, Appendix B
MHz dB (uV/m) dB (uV/m) dB
1660 58.17 74 15.83 B6, B7
2383.15 53.13 74 20.87 B17
2385.66 57.91 74 16.09 B8
2487.67 58.49 74 15.51 B18
2488.59 59.04 74 14.96 B27
4824 54.60 74 19.40 B11
4884 55.08 74 18.92 B20
4944 54.77 74 19.23 B29

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Average detector

Frequency, Antenna TT Radiated Limit, Margin, Reference to Plots in
height, pos. emissions, Appendix A
MHz m ©) dB (uV/m) dB (uV/m) dB
1660 1.56 335 44.82 54 9.18 B6, B7
1703 1.57 339 41.4 54 12.6 B16
2383.15 1.0 0 45.41 54 8.59 B17
2385.66 1.0 0 49.74 54 4.26 B8
2388.70 1.0 0 40.33 54 13.67 B26
2487.67 1.0 0 44.44 54 9.56 B18
2488.59 1.0 0 44.97 54 9.03 B27
2579.94 1.0 0 41.37 54 12.63 B9
4824 1.0 0 37.15 54 16.85 B11
4884 1.0 0 36.43 54 17.57 B20
4944 1.0 0 39.22 54 14.78 B29

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Table abbreviations:

Margin = dB below (negative if above) specification limit.
Ant. hgt. = antenna height.
TT pos. = turntable position in degrees, (EUT front panel = 0°).

Document ID: WAVRAD_FCC.15365_attach.doc
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HERMON LABORATORIES

The unit with Flat Panel Subscriber Integrated Antenna, 13.5 dBi

Power output level 18.5 dBm

Quasi-peak detector

Hermon
P.0.Box
Binyami

Laboratories Ltd.
23
na 30550, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

Frequency, | Antenna Ant. Antenna TT Radiated Limit, Margin, Reference
type polariz. | height, pos. emissions, to Plots in
MHz m ) dB (uV/m) dB (uV/m) dB Appendix B
264.0 Log- | Horiz. 1.0 200 36.90 9.10 B35
periodic
Peak detector
Frequency, Radiated Limit, Margin, Reference to Plots in
emissions, Appendix B
MHz dB (uV/m) dB (uV/m) dB
2383.76 51.32 74 22.68 B37
2490.79 55.13 74 18.87 B55
4824 45.3 74 28.70 B40
4884 52.92 74 21.08 B49
4944 56.40 74 17.60 B57

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Average detector

Frequency, Antenna TT Radiated Limit, Margin, Reference to Plots
polarization pos. emissions, in Appendix A
MHz ) dB (uV/m) dB (uV/m) dB
1660.40 \Y 335 42.50 54 11.50 B36
1722 \Y 5 35.30 54 18.70 B53
2381.20 H 186 38.66 54 15.34 B46
2383.76 \Y 0 37.21 54 16.79 B37
2489.56 H 173 37.32 54 16.68 B47
2490.79 \Y 0 47.96 54 6.04 B55
4824 \Y 0 33.9 54 201 B40
4884 \Y 0 34.50 54 19.50 B49
4944 \Y 0 35.60 54 18.50 B57

The recorded test results were obtained through measurements with double ridged guide antenna at 1 m height

Table abbreviations:

Margin

Ant. pol.
Ant. hgt.
TT pos.

= dB below (negative if above) specification limit.

= antenna polarization (V-vertical, H-horizontal).
= antenna height.
= turntable position in degrees, (EUT front panel = 0°).

Document ID: WAVRAD_FCC.15365_attach.doc
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HERMON LABORATORIES

The unit with Flat Panel Subscriber Integrated Antenna, 18 dBi

Power output level 17 dBm

Quasi-peak detector

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, | Antenna | Antenna Antenna TT Radiated Limit, Margin, Reference
type polariz. height, pos. | emissions, to Plots in
MHz m () | dB(uVv/im) | dB (uV/m) dB Appendix B
264.0 Log- Horiz. 1.0 32 39.67 46.00 6.33 B63
periodic
Peak detector
Frequency, Radiated Limit, Margin, Reference to Plots in
emissions, Appendix B
MHz dB (uV/m) dB (uV/m) dB
2381.23 51.09 74 22.91 B65
2487.00 52.34 74 21.66 B82

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Average detector

Frequency, Antenna TT Radiated Limit, Margin, Reference to Plots in
polarization pos. emissions, Appendix A
MHz ©) dB (uV/m) | dB (uV/m) dB
2381.23 \Y 0 38.02 54 15.98 B65
2383.14 \Y 0 32.26 54 17.74 B73
2487.00 \Y 0 38.70 54 15.30 B82
2493.91 H 273 35.96 54 18.04 B74

The recorded test results were obtained through measurements with double ridged guide antenna at 1 m height

Table abbreviati
Margin

Ant. pol.
Ant. hgt.
TT pos.

ons:

= dB below (negative if above) specification limit.

= antenna polarization (V-vertical, H-horizontal).
= antenna height.
= turntable position in degrees, (EUT front panel = 0°).
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HERMON LABORATORIES

The unit with Omni Directional Base Station Antenna, 12 dBi

Power output level 18.5 dBm

Quasi-peak detector

Hermon Laboratories Ltd.
P.O.Box 23
Binyamina 30550, Israel

Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, | Antenna Ant. Ant. TT Radiated Limit, Margin, Reference
type polariz. hgt., pos. emissions, to Plots in
MHz m ©) dB (uV/m) | dB (uV/m) dB Appendix B
120.0 Biconical Vert 1 342 29.70 43.50 13.80 B90
264.0 Log- | Horiz 15 305 34.19 46.00 11.81 B90, B99
periodic
Peak detector
Frequency, Radiated Limit, Margin, Reference to Plots in
emissions, Appendix B
MHz dB (uV/m) dB (uV/m) dB
2388.70 60.67 74 13.33 B92
4824 50.94 74 23.06 B95
4884 55.33 74 18.67 B104
4944 50.48 74 23.52 B113

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Average detector

Frequency, Ant. TT Radiated Limit, Margin, Reference to Plots in
hgt., pos. emissions, Appendix A

MHz m () dB (uV/m) dB (uV/m) dB

1693.50 1.36 345 324 54 21.6 B100

2381.23 1.0 0 40.83 54 13.17 B101

2483.64 1.0 0 40.82 54 13.18 B102

2388.70 1.0 0 43.82 54 10.18 B92

2490.79 1.0 0 40.63 54 13.37 B111
4824 1.0 0 37.32 54 16.68 B95
4884 1.0 0 37.43 54 16.57 B104
4944 1.0 0 37.63 54 16.47 B113

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Table abbreviations:

Margin

Ant. pol.
Ant. hgt.
TT pos.

= dB below (negative if above) specification limit.

= antenna polarization (V-vertical, H-horizontal).
= antenna height.
= turntable position in degrees, (EUT front panel = 0°).

Document ID: WAVRAD_FCC.15365_attach.doc
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HERMON LABORATORIES

The unit with Parabolic Dish Antenna, 24 dBi

Power output le

vel 11 dBm

Quasi-peak detector

Hermon Laboratories Ltd.
P.O.Box 23
Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, | Antenna Ant. Ant. TT Radiated Limit, Margin, Reference
type polariz. hgt., pos. emissions, to Plots in
MHz m ) dB (uV/m) dB (uV/m) dB Appendix B
38.21 Biconical Vert 1.1 5 21.71 40.00 18.29 B119
125.0 Biconical Vert 1.0 0 27.31 43.50 16.19 B119
264.0 Log- | Horiz 1.0 305 28.93 46.00 17.07 B119
periodic
Peak detector
Frequency, Radiated Limit, Margin, Reference to Plots in
emissions, Appendix B
MHz dB (uV/m) dB (uV/m) dB
3854 43.70 74 30.03 B123
7336 46.40 74 27.60 B134
7556 49.30 74 24.70 B144
8252 45.80 74 28.20 B145
13660 50.00 74 24.00 B135
14482 48.60 74 25.40 B125
14910 50.50 74 23.50 B146

The recorded test results were obtained through measurements with double ridged guide antenna in vertical polarization.

Average detector

Frequency, | Ant. polariz. Ant. TT Radiated Limit, Margin, Reference to
hgt., pos. emissions, Plots in
MHz m () dB (uV/m) dB (uV/m) dB Appendix A
2387.08 \Y, 1.0 0 41.62 54 12.38 B121
2487.67 \Y, 1.0 0 40.04 54 13.95 B141

Table abbreviat
Margin

Ant. pol.
Ant. hgt.
TT pos.

ions:

= dB below (negative if above) specification limit.

= antenna polarization (V-vertical, H-horizontal).

= antenna height.

= turntable position in degrees, (EUT front panel = 0°).
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Appendix B Plots

Plot B 1
Conducted emissions on power line

LINE: PHASE
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 2
Conducted emissions on power line

LINE: NEUTRAL
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HERMON LABORATORIES

Plot B 3

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 17 dBi antenna
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Plot B 4

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 17 dBi antenna
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 5

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 6

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 7

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna
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Hermon Laboratories Ltd.
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Plot B 8

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

EE-jH:jE FEB 11, f@@3 HEASLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF ANG An0 10

HER ©.3871 (iHz
57.83 dBul/sn LIaT

CLERR

IISG REF 7B @ dEplsn WRITE A

i i

s T

..NJI'..

WIEW A

HA 5B BLAME A
SCFC
ALORE

lrace

R E C

START 2.R@AA (Hz STOF 2.398@ GH: Hore

RL 11F BW 1.8 HHz tAlG BW 18 kHz AWP 117 nsec {1 af 3
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H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B9

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

[@3) B3-23:27 FEB 11, 783 AEASLRE

ACTW OET: PERAK e
HEAS OET: PEAK QP AUG An0 10

HER o, 5814 (H:
4779 dBplsn L15T

CLERR

LOG  REF 7B @ dBulse PRERMP O \qiTE
T
i i
e HOLD A
Nﬁ;’% - IFLRREE NP PP Aot ]

proscotes VIEM A

UR 5 BLANE A
a0 FL
RLORR

Trace

REC

START 7.9835 OHz 5T0F 2,9888 GH: Hore

RL 01T BW 1.8 NHr  AUG BW 18 kHz SWP 125 msec 1 of 3
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Plot B 10

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

ATTEMN 10d4E MER 48 .33dBuV/m
RL 60, 0dEuV/m SdE/ J.962GH=
wwm’ﬁ“

E
)

3TART £.900GHE 3TOF 4.000GH=
*RET 1.0HMH= VB 10kH= WP Z280ms
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Plot B 11

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

ATTEMN 10d4E MER E1.4ZdE uV/m
EL ED.DdBuV/m S5dE/ 4,51GH=
s i TP
W et [T
1] Mwm..%uwmn
[Pl patrt
E
1)
START 4.00GH= a3Tap 15.00GH=
RE 1.0MH= *UBW 10kH= aup z .80sec
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Plot B 12

Radiated spurious emission measurements at the OATS @ 3 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

*ATTEN 0de MER 49 _B3dBuV/m
EL 70.0dBuV/m 10dB/ l6.250GHz
TR ) PR 5 .} A i
[Ap =t o s H R FTTIER v T i
D
K
A
Tl
START 15.000GHz 3TOF 18 .000GH=z
*REBW 1.0MHz VB 1.0MHz 3WE 60.0ms

16.250 GHz — ambient noise
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Plot B 13

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

ME: Z0_.3837GHz - &6.4dBm

F: 13.0G- Z1.4CGH= BL:- &3 dBwm 104dBf &-

T
TR . MWWWW B e

R T e e e e e = g

BFEW: 100kH= VWEW: 200kH= SWP:Z05nSs@  ATT: Od4dEA

No spurious were found

Uga: -66.4 dBm = 40.6 dBuV/m
Noise level: Uga + AF - Ampl. gain = 40.6 dB(uV/m) + 32 dB(1/m) — 43 dB = 30 dB(uV/m)
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Plot B 14

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 17 dBi antenna

ME: £3_50EGH=z - £32.7dEm
F: ZZ2.0G- Z4 . 0GHz BL:- &3 dBwm 104dBf &-
I
ottt i ,mn.wlw,u_u B L o NUIY WO
I
|
|
1
|
|
1
|
ISR N N N IR

BFEW: 100kH= VWEW: 200kH= SWP:1Z8mSs@ ATT: OdEA

No spurious were found

Uga: -68.7 dBm = 38.3 dBuV/m
Noise level: Ugp + AF - Ampl. gain = < 30 dB(uV/m)
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Plot B 15

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

[3] 15: 11 44 FEB 09 2003 LRSI
ACTU DET: PEAK TR
NEAS DET: PEAK OP AUG
MR 264.1 MHz | Cpe7
36.89 dBuU/m
LOC REF 6.8 dBul/m el
T
dB~
1 rAx
HATN |
Al { , HOLD B
&
] wes VIEW B
ﬁkM#I MmhﬁhhwﬁwniM“'WFWHJ
N
UA S8 - BLANK B
S0 FL
ACORR
Trace
AR C
START 30.0 Az STOP 1.008E GH:  More
R 41F BW 120 kHz  AUD BM 308 kM SUP 308 nsec 1 of 3
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Plot B 16

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

[(:] 15:16:33 FEE 89, 2BA3 MEASURE

ACTY DET: PERK A1 Tk

HERS DET: PERK 0P AU
KR 1,785 CHz | " je1
59.21 dByU/n

MARKER

L0C  REF §8.8 dBul/n ) oF
18
dE~
MARKER
BATH
B dB \NNA¢MWNEthAWw .
MWWW A aatey -
MEXT
PERAK
UR 5B MEXT FK
SC FC RIGHT
ACORA
MEXT PK
LEFT
START 1.HPA (Hz S5TOP C.BHB GHz Hore
RL t]F BW 1.8 HH: tAUG BW 3B kH: SWP 1BH msec 1 of ¢
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Plot B 17

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

EEI'EE:EE FEB 11, £AR1 HERSLURE

TN T
: K

KR 23812 GHe | jir

EE_ 9@ dEplsn

CLERR

LOG REF 7@ @ dBulenm WRITE R
18
i 3 i
18 dB m'”' HOLD
memmwwmwdwl
VIEW A
VA 5B BLAME A
SCFC
ACORR
lrace
B C
START 2.RARAA (Hz JTOP 2. 3968 (H: More
RL 11F BW 1.8 HHr wALG BH 1B LkHr SHP 117 nsec 1 of 3
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Plot B 18

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

jE-E?:j? FEB 11, f@@3 HEASLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF AUG An0 10

HER . 4835 (Hz
5994 dRul/sn LIaT

CLERR

IISG REF 7B @ dEplsn WRITE A

i i

18 dE I”'iIJL HOLD A

ulLN\.-,.-IM-—W-"-‘-’W--"-'-""W‘-'"- Adinrimmm

WIEW A

VA 5B BLAME A
SCFC
ALORE

lrace

R E C

START 2.4835 (Hz STOF ©.98R@ GH: Hore

RL 11F BW 1.8 HHz tAlG BW 18 kHz 3WP 109 nsec {1 af 3
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Plot B 19

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

ATTEN 10dE MER 47 .58dEuV/m
RL 60, 0dBuV/m SdE/ 3.962GH=
FTTU N Y MWWWMM

| LI ey
i
m

START Z2.900GH= 3TOP 4.000GH=
*EEBW 1.0MH= TUBW 10kH= SWP 280ms
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Plot B 20

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

ATTEN 10dEB MER 52 .75dBuV/im
RL 60. 0dEuV/im SdE/ 4.558GH=z
wa‘*\-ﬂ.v b
. ot MWW
MM

E
m

START 4.00GH=z STOP 15.00GH=

*REW 1.0MH= *UBW 10kH=z SWP Z.80sec
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Plot B 21

Radiated spurious emission measurements at the OATS @ 3 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

FATTEN 0de MEER 50.00dBuV/im

RL 70.0dBuVim 10de/ 16.250GHz

PR, NPT L, E) bt i A sttt
R T T

D
K
A
Tir

3TART 15.000GHz 3TCF 18.000GHz
*REW 1.0MHz VEBW 1.0MHz SWE 60 . 0ms

16.250 GHz — ambient noise
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Plot B 22

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

ME: 20.9233G:H=z - &7.0dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

| _

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Uga: -67.0 dBm =40.0 dBuV/m

Noise level: Uga + AF - Ampl. gain = 40.0 dB(uV/m) + 32 dB(1/m) — 43.5 dB = 28.5 dB(uV/m)
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Plot B 23

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 17 dBi antenna

ME: 2z 1EEGH=z - &3, 3dEBm

F: ZZ2.0G- Z4 . 0GHz BL:- &3 dBwm 104dBf &-

RN~ IV KL NPT R Y s s W s i

R T e e e e e = g

BFEW: 100kH= VWEW: 200kH= SWP:1Z8mSs@ ATT: OdEA

No spurious were found
Uga: -68.3 dBm = 38.7 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.7 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.7 dB(uV/m)
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Plot B 24

Radiated spurious emission measurements in the

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

anechoic chamber @ 3 m distance,

carrier frequency 2472 MHz, 17 dBi antenna

[(] 17:57:48 FEE @9 2043

HERSURE

ACTU DET: PERAEK AT MR
HEAS DOLT: PERK OPF AUG
kR 2615 MHz | Lol
6. 82 dBp\sm
LOG  REF GA.A dBpbsn PREAHP 0N HH%%EHE
18
dR
I MAX
AT |
B 4B ; ; HOLD B
S WIEW B
JJ\JV i I {MW *Mﬂ%.quhﬂ
"
UA SE "Ww. \ ahi'lJ'IIMMJ ELANE B
SCOFC
ACORR
Trace
AEBC
START 30.8 HHz STOP 1.A@RA GHz Mor e
RL ®1F BW 12@ kHz AYG BW @B kHz SMP 989 msec 1 of 3
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Hermon Laboratories Ltd.
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Binyamina 30550, Israel
Tel.+972 46288001
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e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

[G53] 14:88:27 FEB 89 2003 e
AT MKR
ACTU DET: PERK
MEAS DET: PEAK OP AUG
KR 1,988 CHz | " Lpe0
4g. 39 dEpbsn

LOG REF 7.8 dBubsn HARKER

0 A

ﬂg;w MARKLR

B dB A a

| el
. . ¢ﬁﬂWWMWWW

i NEXT

PEAK

UA S8 NEXT PK

8¢ FC RIGHT
ACORR

NEXT PK

LEFT

START 10088 GH: STOP 2800 Gz Hor e

L #]F BHW 1.8 HH: 1AVG BH SBE kHz
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Plot B 26

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

1E'EE:EIE FEB 11, £@R1 HE RS LIRE
I e |
: K
HeR 2. 3968 GHz HDE]£$
Y7_ B3 dEplsnm
LOG  REF BB @ dEpWsm FRERHP OH HR%%EHE
1A
dBs Hiv
AN HOLD A
1@ dE L
WIEW A
UpA 3B BLANKE A
SCFC
ALORR
lrace
B EC
START 2.R@RA (Hz 3T0F £.338@ GH: More
RL t1F BW 1.8 HHz RALG BW 1B kHz AWP 117 nmsec 1 of 3
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Plot B 27

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

[G3) 18-24:38 FEB 11, 2603 Ty
L I e |
: 4
HKR 2.YAER GH: HDE]L?
5984 dEul/sn
LOG  REF 78 @ dBulsn HR%%EHE
1Q
dBEs
M
AN
1B de 1 HOLD A
ULMMMMMM [
VIEM A
UR 5B BLANE A
a0 FL
ALORR
Trace
BB L
START 2,485 GHz 5T0F ©.98B8 GH: Mare
R 1IF BW 1.@ NHz  TAUG EW 18 kHz SWP 125 msec 1 of 3
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Plot B 28

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

ATTEH 10dE HEER 45.17dBuV/m
RL 60, 0dEuV/m EdE/ 3.987GH=

E
)

3TART 2.900GHs ITOP 4.000GH=
*RETW 1.0MH= *VEW 10kH= =1 Z280m=
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Plot B 29

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

ATTEN 10dE MER 51.68dEuV/m
BL 59.6dEuV/m SdE/ q.94zH=
W\wpﬂw"‘" -
D b I"ll'l. n."l.ﬁhl'\.rl.
Mw‘-‘f A

- Firtegtan™
E
w

START 4.00GH= aTor 15.00GH=
*RET 1.0MH= TR 10kH= WP 2 .80=erx
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Hermon Laboratories Ltd.
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Radiated spurious emission measurements at the OATS @ 3 m distance,

carrier frequency 2472 MHz, 17 dBi antenna

*ATTEN 0dBe MER 49 . 17dBuV/m

EL 70.0dBuV/m 10dB/ 16.250GHz

Y. TN " o oy WMM
w e v

D
i34
A
T

START 15.000GHz STOP 18.000GHz
*REBW 1.0MHz WEW 1.0MHz SWE a0 . 0ms

16.250 GHz — ambient noise
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Plot B 31

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

ME: £21.115GH= - 6&5.8dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

I
|
I
|
i
| — _|_ —

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.8 dBm = 38.2 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.2 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.2 dB(uV/m)
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Plot B 32

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 17 dBi antenna

ME - 22 T76ZGHz - 68_1dEm
F: Z2& . 0G- z4 _ 0OGHz BL:- &2 dBw 10d4dES &-
T
tetantmol et wat o Heg A e et i ! e T L LT LR (RS N
T
I
!
I
I
!
I
I
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Uga: -68.1 dBm = 38.9 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.9 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.9 dB(uV/m)
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Plot B 33

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 13.5 dBi antenna

(B3] 11:BA:43 FEB 10, 2843 HEASURE

ACTY DET: PEAK T TR

HEAS DET: PEAK OP AUG
HER 78,7 kHz HDE]EQ
He. /3 dBEplsm

CLERR

15 —r—T—
48 I — HAX
HTH HOLD A
Yg dB
UIEW A
VA
UR SB wmﬂbﬁ#w¢dvr“ﬂww%”“”ﬂ”*”hm&iﬁ e e =L AL
SCOFE
ACORR
Trace
ABC
START 9.0 kH: STOP 150.0 LH: More
RL #1F BN 28O H: AYG BW 10B Hz SUP 18,3 sec 1 of 13
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Hermon Laboratories Ltd.
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 13.5 dBi antenna

[G3] 11:84:23 FLB 10 2043

HERSURE

T
: K
HKR 19,98 MHz HDE]E',
3680 Bolem | D107
LOC REF 108.8 dByU/n e
18 —
B/ N MR
AT HOLD A
28 dE
T — VIEH A
U SB%“”'M-MM BLANE A
S Fe M
ACORR i
Trace
M..uwiwm ] AR T
START 158 kH: STOP 30,88 Mz More
RL ®IF BN 9.9 kHz AUG BM 18 kHz SUP 2.49 sec 1 of 3
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 13.5 dBi antenna

[G3] A9:11:48 FEE 10, 2043

HEASURE

ACTU DET: PEAK AT MR
NEAS DET: PERK OP AUG
HER BE1.5 MH:z HDE]EQ
1489 dEul/m
LOC  REF BO.B dBul/n PREANP 0N MH%%EHE
18
”E{N { MR
i ; , | o
AT
| w et VIEW A
Ml/\k\ —r J e .'._\‘_lll,-\.-‘U'\"\—-‘W"‘IJ'JLWJ
UA SE BLANK A
S FL
ACORR
Trace
RBC
START 36.8 Mz STOF 1,308 GH: More
RL IF BN 178 kHz AVG B 308 kH: WP 909 msec 1 of 3
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

[B5] 11:37:36 FEB 10, 2043

HERSURE

AT HKER
\EAS DET PEAK 0P AU
: K

MR 1,668 OHz | Ljen

46.62 dByMem | 70

LOC  REF §O.B dBub/n PREAHP ON  piie

1H

dB/ MR
ATH

18 db LA e HOLD R

Www

UIEW A

UA 5B ELAME A
SCFC
ACORR

Trace

B L

ETART 1.HAA [iHz STOF 2.@BR COHz More

RL #]F BHW 1.8 HHz 1AVG BW 1B kHz
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Plot B 37

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

[3F) 16-51:17 FEB 18, 203 REFSURE
LB e |
: K
HeR 2. 3861 GH:z HDE]£$
91_.32 dEpbsnm
LOG  REF 7B @ dEpWenm FRERHP OH HR%%EHE
1A
dBs
FE 55 LIHIT HDLEHE
4 dE
Lo s memﬂ.ﬁ WIEW A
UpA 3B BLANKE A
SC FC
ACORR
lrace
B EC
START 2.R@RA (Hz 3T0F £.338@ GH: More
RL t1F BW 1.8 HHz RALG BW 1B kHz AWP 117 nmsec 1 of 3
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Plot B 38

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

jE-EF:Ei FER 1B, 2@A3 HEASLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF AUG An0 10

HER ©.8907 (Hz
Y2 PR dBul/m LIaT

CLERR

LOG  REF 7B @ dBplsn FRERMP OH WRITE A
18
dBs
RN As5 L1H]] HDLEHE
d dB
D b e . ety ]

WIEW A
VA 3E ELAME A
SCFC
ALORE

lrace

R E C
START 2.4835 (Hz T0F C. 908 (iH: Hore
RL 11F BW 1.8 HHz wAuUC BEW 18 kHz WP 129 nsec {1 af 3
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Plot B 39

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

ME: J3.2605GH -  79.04Bmw
F: 2.90G- 4.015H= REL:- 50 dBm 10dE/S 1-
1
|
|
T
|
I
|
A LI T ot ar ]
T
|
_______________|_______________

BREW: 1MH= WEW: 10kH= SWP: 66m3/0¢ ATT: OdE

Average Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain
28+32.5+1.8-20 =42.3 dBuV/m
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Plot B 40

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

ME: 4.83240GHs - 61.6dBm
F: 4.00G- g.00GH= RL:- 50 dBm 10d4E/S 1-
T
1
|
:
vu.l--.v i, W%MWMW L
I
1
_______________|_______________

EEW: 1MH= WEW: 10kH= SWP:w#*s+&%[d  ATT: OAE

Average Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain

Peak 49.6+35+1.9-37 =49.3 dBuV/m
Average-34+35+1.9-37 = 33.9 dBuV/m

Page 51 of 175
Document ID: WAVRAD_FCC.15365_attach.doc
Date of Issue: February 2003



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 41

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

ME: 14.4520GHz - 65.3dEm
F: 8. 00G- 15.00GH= EL:- 50 dEm 10d4dES 2+

BREW: 1MH= WEW: 10kH= SUP:***%*%*[ ATT: 0OdAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain
41.7+38+4.2-35 = 48.9 dBuV/m
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Plot B 42

Radiated spurious emission measurements at the OATS @ 3 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

*ATTEN 0de MER 53 .33dBuV/im

EL  70.0dBuV/m 10dB/ 17.%55GHz

Aol Al b n . " "

T T i T e R P Y A L !
D
E
Ea
T

3TART 15.000GHz 3TOFR 18.000GHz
*RBW 1.0MHz VEBW 1.0MH=z SWE 60 . Oms
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Plot B 43

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

ME: £21.10ZGH=z - 65.5dEm
F: la._0G- Z1._4GH= EL:- &2 dEwm 104dES &-
T
#H,I.. Y AT EPTIET S T T N lF"II'" et A g L 1 ey -l...rl\.p...,ﬂ,ﬂ. g
1
|
|
I
|
|
I
|
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found

Ugp: -68.9 dBm = 38.1 dBuV/m
Noise level: Ugp + AF - Ampl. gain = 38.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.1 dB(uV/m)
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Plot B 44

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 13.5 dBi antenna

ME: £23_.34ZGH=z - £7_9dEm
F: Z2& . 0G- z4 _ 0OGHz BL:- &3 dBwm 10d4dE/S &-
T
[Petimamimh ettty harbas .—u,dd-\-"—':.' TR IR PPN YUY T
T
I
|
I
I
|
I
I
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Uga: -67.9 dBm = 39.1 dBuV/m

Noise level: Uga + AF - Ampl. gain = 39.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 28.1 dB(uV/m)
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Plot B 45

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

[(:] B9:30:38 FEE 18, 2BA3

HEASURE

ACTU DET: PEAK AT KR
MEAS DET: PEAK OF RAUG
HER 1,385 CH: HDE]EQ
M7 dBpMem | T
LOG  REF BA.B dBuplsm FREAHF 0N HH%%EHE
18
dB~
HAX
#ATH
B db HOLD A
BT
Wﬂww
o S — WIEW A
UA SE BLAME A
SC FC
ACORR
Trace
A B C
START 1.BBA OHz STO0F 2.8BB CH: More

RL #1F BW 1.8 HHz #AVG BW 18 kHz
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Plot B 46

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

j'-I-EE:E'-I FEB 18, C@H3 HEASURE

T B

: K
KR 23842 OHe | L per
42.52 dEpMsen

GLERR

Egﬁ REF BB @ dBubsn PRERMP ON  niTr A
dB/ FEE TR M
#ATN HOLD A
A oR ;
R I B s ety B - ’. s Mssnsnmbmme b e |
WIEW A
UR B BLANK A
a0 FL
ALORR
Trace
BB C
STRRT 2. BOEA (Hz 5TOF . 3988 GH: More
RL IF BW 1.4 Nz ®AUG BH 18 LHz SWP 117 nsec 1 af 3
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Plot B 47

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

[B3) 15-84:25 FEB 10, P83 REFSURE
LB e |
: K
HeR 2. 4968 GHz HDE]£$
H2. 73 dEplsn
LOG  REF BB @ dEpWsm FRERHP OH HR%%EHE
1A
dBs
FE i35 LTHTT HDLEHE
BB (R ) UL O R S
UIEW A
UpA 3B BLANKE A
SC FC
ACORR
lrace
B EC
START 2.4835 OHz 3T0F £.988A GH: More
RL IF BH 1.4 MHz RALG BW 1B kHz WP 109 nsec 1 of 3
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Plot B 48

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

ATTEN 10dEB HMEER 46.05dBuV/m
RL &60.0dEuV/im SdE/ 3.958GH=
I FFFTRERETE I e oy

E
i
)
3TART 2.900GHs ITOP 4.000GH=
*RETW 1.0MH= *VEW 10kH= =1 Z280m=
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Plot B 49

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

ATTEN 10dE MER 52 .52dBuV/m
BL &0, 0dBEUV/m EdE/ q.88GH=
P’Jf\w
’ T TR R e
M’Hw

M.w n‘vw'lhmrp\'«
E
i
w

START 4.00GH= aTor 15.00GH=
*RET 1.0MH= TR 10kH= WP 2 .80=erx
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Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements at the OATS @ 3 m distance,

carrier frequency 2442 MHz, 13.5 dBi antenna

*ATTEN 0de MER 55.67dBuUV/m
EL  70.0dBuV/m 10dB/ 16.250GHz
n ] Lty 2 IJIIL ; n
b= o T i e T (e e S
D
R
A
T
START 15.000GHz 3TCOP 18.000GHz
*RBT 1.0MHz WBH 1.0MH=z a0 . 0ms

16.250 GHz-ambient noise
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Plot B 51

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

ME: 13.073GH=z - 65.32dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

I
|
I
|
:
I + — ]

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.3 dBm = 38.7 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.7 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.7 dB(uV/m)
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Plot B 52

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 13.5 dBi antenna

ME: £23.456FH= - 63.0dBEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
L EAE LN PRI --AMWMWMWM
1
I
|
I
I
|
I
I
__|_ —

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Uga: -69.0 dBm = 38.0 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.0 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.0 dB(uV/m)
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Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

(B3] 18:81:45 FEE 10, 2043

HEASURE

ACTY DOET: FERK AT MR
MEAS OET: PERAK QF AUG
HER 1,723 CHz HDE]EQ
37.83 dBEpWsm
LOG REF GB@.B dBplsm FREAHP 0N NH%%EHE
1A
dB s
MAX
#ATH
B 4B r HOLD A
I W ey UIEW A
UA 5B BLAME A
ECFC
ACORR
Trace
A B C
ETART 1.HAR (OH: STOF 2.8BB GHz More
RL t1F BW 1.8 HHz #AYG BW 18 kHz SWP 0B msec I of 3
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Plot B 54

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

j?-EE:'-IE FEB 18, £AR1 HEASURE

ACTW OET: PERAK e
HEAS OET: PEAK QF AUG An0 10

HER ©.2505 (iHz
194G dBul/n LIaT

CLERR

LOG  REF 78 @ dEulsn PRERMP O \miTE A
1@
dBs
FER Ass L1H]] HDLEHE
d ok HOLD A
S —— T T S VIEW A
HA 5B BLAME A
SCFC
RLORE
Trace
BB G
START 2. BBAA (Hz aT0F . 3968 (Hz Hore
RL 11F BH 1.6 HHz tAlG BW 18 kHz AP 117 nsec 1 af 3
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Plot B 55

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

1?-EE:EE FER 16, f@@3 HE RS LIRE
L I e |
: 4
e ey, | o0 e
95.13 dEplsn
LOG  REF 7B @ dEpWenm FRERMP 0N HR%%EHE
1A
dBs

Mfx
#ATH

A dk g':, HAOLD A

UMLWMMWWWWWWW

VIEW A

VA 5B BLAME A
S0 FC
ALORE

Trace

BB C

START 2.4335 (Hz JT0F o968 (H: More

RL 11F BEW 1.8 HHr wALG BW 1B kHr AP 129 nmsec 1 af 3
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Plot B 56

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

ATTEN 10d4E MER 45, 55dBuV/m
RL  60.0d4BEuV/m 5dE/ 3.9558GHE
o el
NTEFEIE SWTREITRE MRS

E
i
)
3TART £.900GHE 3TOF 4.000GH=
*RET 1.0HMH= VB 10kH= WP Z280ms
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Plot B 57

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

ATTEN 104E MER 55.25dBuV/m
RL 60, 0dEuV/m 5dE/ 4.94:Hz
[t
D e S ,-wtw!-'rA
W.W.z‘iw

th
2}
i
1)

START 4.00GHez 3TOP 15.00GH=
*REW 1.0MH= *UEBW 10kH=z 3WF Z.80sec
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Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements at the OATS @ 3 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

*ATTEN 0dBe MER (ala] .5DdBuV/m
RL 70.0dBuV/m 10dB/ l6.250GHz
) ! ol
NIV Ot R s e P TI C e
D
i34
A
T
START 15.000GHz STOP 18.000GHz
*REBW 1.0MHz WEW 1.0MHz SWE a0 . 0ms

16.250 GHz-ambient noise
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Plot B 59

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

ME: £0.1385GH= - 65.4dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

T
g ot P iy ok, T TR § lﬁl-H|HIH!H-me|FLEWPh1"ﬂh“-ﬁI““‘MM
1
|
|
I
|
|
|
- — _|_ —

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.4 dBm = 38.6 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.6 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.6 dB(uV/m)
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Plot B 60

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 13.5 dBi antenna

ME: £23.25eFH=z - 65.3dEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
I
[TV STy e WMWMW'—M kb
T
I
|
I
I
|
I
I

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.3 dBm = 38.7 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.7 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.7 dB(uV/m)
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Plot B 61

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 18 dBi antenna

[(3] 12:03:48 FEE 18, CEG@3 MEASURE

AT MR
HEAS DET PEAK 0P AUG
: K
KR 11,1 kHz | Olpe0
55. 34 dBulsm
LOC REF 110.8 dByb/n ALY
T —
4B/ — |
v MARKER
IR dR .
HE 4T
PEAK
UA SB N P
EEUEEhh}rj}'ﬂ .r"r"ILF. lllﬁiJ.J.h J.u 1
WA L l NEXT P
A iy LEFT
START 9.0 kHs STOP 158.0 kHz Hore
AL 4IF BN PED N2 AUG BN 300 H SWP 18.7 sec 1 of @
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Hermon Laboratories Ltd.
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Binyamina 30550, Israel
Tel.+972 46288001
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 18 dBi antenna

[(3] 12:28:51 FEB 18, 2043 HERSURE
ACTY DET: PERAK AT KR
MEAS DET: PEAK OP AUG
HER 19,98 HMHz HDE]EQ
48,4 dBplsm
LOGC  REF 1@@.8 dByVsm HH%%EHE
10
dB o M
ATH HOLD A
0 4B L
RES VIEW A
R\JI
A sahﬂ““ ol BLANK A
5COFC g |
ACORR A
M Trace
'M'\-"'Mﬂ'h - Fl B I:
Ty | _
START {58 kH: STOF 38,00 MHz More
RL #1F BM 9.8 kiz AYG BW 18 kHz SWP 2.49 sec 1 of 3
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Plot B 63

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 18 dBi antenna

[(3] 11:56:24 FEB 1B, CBA3 HEASURE

AT MKR
NEAS DET. PEAK OP AUC
: K
MR 2615 MHz | Ljen
4 .68 dEpYsm
LOC  REF BB.8 dBulsn PREAHP ON  piie
1H
dB s
ATN { HDLEH:
18 df { *
AT
Eﬂkkhfw* gt VIEW A
Ll e
Wt A
UA 5B ELAME A
SCOFC
ACORR
Trace
ABC
ETRRT 3IR.A HHz STOP 1.AB@BA CH:z More
RL ®1F BW 12@ kHz AYG BW IAB kHz SMP 989 msec 1 of 3
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

[B3] 11:45:41 FEB 18, 2003

HERSURE

AT HKR
ERS OET: PEAK 0P AU
: 4
HER 1.G6EH CHz HDE]EQ
44,53 dBpYsm
LOG  REF BA.B dBplsm FREAHP (N NHE%EHE
1A
5
L o e HOLD R
|
UIEW A
UA 5B BLAME A
ECFC
ACORR
Trace
A B C
ETART 1.H@R GH: STOF 2.BBA OHz More

RL #]F BHW 1.8 HHz 1AVG BW 1B kHz
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Plot B 65

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

[BF) 16-34:24 FEB 18, 203 REFSURE
LB e |
: K
HeR 2. 3871 GH:z HDE]£$
91_B3 dEpbsnm
LOG  REF 7B @ dEpWenm FRERHP OH HR%%EHE
1A
dBs
FE 55 LIHIT HDLEHE
g dB [
I S o R — —— -uumw«f““/ UIEW A
UpA 3B BLANKE A
SC FC
ACORR
lrace
B EC
START 2.R@RA (Hz 3T0F £.338@ GH: More
R t1F BEW 1.8 HHz RALG BW 1B kHz WP 117 nsec 1 of 3
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Plot B 66

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

[GF) 16:27:47 EQ 18, 2063 T EASURE
LI e |
: 4
HiR 2,988 GH: HDE]L?
41.97 gBulsn
LOG REF 78 B dBulsn PRERMF N HR%%EHE
T
dBEs
FE Ass L1H]] HDLEHE
@ dE HOLD f
o i e JJEW A
HA 5B BLAME A
a0 FL
ALORF
Trace
BB C
START 2.48359 (Hz JTOP o, 9HAA GHz Hore
RL 1IF BW 1.8 NHz  WAUGC BH 1B kHz SWF 185 msec 1 of 3

Page 77 of 175
Document ID: WAVRAD_FCC.15365_attach.doc
Date of Issue: February 2003



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 67

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

ATTEN 10dEB MER 45 .08dBpV/m
RL 60, 0dEuV/m SdE/ 3.976GH=
. 1 TR N IR P u._....,mw,_ﬂ..mhﬁw

I e *
E
m

3TART 2.900GH= ITOP 4.000GH=z

REW 1.0MH= *YEBW 10kH= SR 280ms
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Plot B 68

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

ATTEN 10dE MER 51.25dEuV/m
RL 60, 0dBuV/m SdE/ 13.72GH=
At
bt I"-Illl'"mu BAROR w
D i
L™

i
m

START 4.00GH=z 3TOP 15.00GH=

REW 1.0MH= TUBW 10kH= SWP Z2.80sec
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Plot B 69

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

MEC: 15 Z640GH=z - S0.6dEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -50.6 dBm = 56.4 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 56.4 dB(uV/m) + 38 dB(1/m) +4.6 dB— 45 dB = 54 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 70

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

ME: £21.321GH= - 65.7dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

T
WWWMW W A e ettt e L
T
|
|
1
|
|
i
| _

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.7 dBm = 38.3 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.3 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.3 dB(uV/m)
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Plot B 71

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 18 dBi antenna

ME: £3.21%:H=z - &&.59dEBm

F: ZZ2.0G- Z4 . 0GHz BL:- &3 dBwm 104dBf &-

1
(WEE TV AT ot WMWM.*M

R T e e e e e = g

BFEW: 100kH= VWEW: 200kH= SWP:1Z8mSs@ ATT: OdEA

No spurious were found
Uga: -66.9 dBm =40.1 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 40.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 29.1 dB(uV/m)
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Plot B 72

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

Eﬁ@]l?:jﬂ:qE FEE 18, 2HAT HERSURE
AT HER
ACTU DET: PEPEK
MEAS DOET: PEAK OF ALG
HER 1,773 [Hz HDE]EQ
44,45 dEpWsm
LOG REF BA.A dBplsm PREAMP 0N HH%%EHE
1A
dE;N MAX
W Fem——
UIEW A
UR 5B BLAME A
EC FC
ACORR
Trace
E E C
START 1.HB@A [H: STOF 2.BBA GHz More

RL #1F BW 1.8 HHz #AVG BW 18 kHz
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Plot B 73

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

[B3) 15-48:41 FEB 1@, 7083 REFSURE
I e |
: K
HeR 2. 3812 GHz HDE]£$
Y5_1@ dEplsnm
LOG  REF 7B @ dEpWenm FRERHP OH HR?%EHE
1A
dBs
FE 55 LIHIT HDLEHE
4 dE
PRSP VTS NP S A P Y v——— UIEW A
UpA 3B BLANKE A
SC FC
ACORR
lrace
B EC
START 2.R@RA (Hz 3T0F £.338@ GH: More
R t1F BEW 1.8 HHz RALG BW 1B kHz WP 117 nsec 1 of 3
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Plot B 74

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

jE-'—Ii:E'-I FEB 18, C@H3 HERSLRE

ACTW OET: PERAK e
HEAS OET: PEAK QF ANG An0 10

HER . 4988 (Hz
YY_BE dBul/m LIaT

CLERR

LOG  REF 78 @ dBulsn PRERMP ON  yniTE A
1@
dBs
FER Ass L1H]] HDLEHE
@ db
h = VIEW A
VA 5B BLAME A
SCFC
RLORE
Trace
BRB L
START 2.4835 [(Hz aT0F ©. 9088 (Hz Hore
RL 11F BH 1.6 HHz tALC BW 1B kHr WP 1259 nsec 1 af 3
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Plot B 75

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

ATTEHN 10dE HER 45. 58dBuV/m
RL 60.0dEMV/m 5dE/ Z.9536GHe
D ? A m, WWW_MMJWW
=
E
)
3TART £.900GHE 3TOF 4.000GH=
RETW 1.0HMH= VB 10kH= WP Z280ms
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Plot B 76

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

ATTEN 10d4E MER 51.558dBuV/m
RL &0, 0dEUV/m SdE/ 13 .72GH=
LAY
W\FJM; - b
D ot et W
i R
an

B
m

START 4,00GH= SITOP 15.00GH=

REW 1.0MH= B 10kH= SF 2 .80=ec
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Plot B 77

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

MEE: 15.0660GH=z -  50.ZdEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324
T
I

|
T s R PP WY T N P 3 [y e S TV

|
_______________|_______________

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -50.3 dBm = 56.7 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 56.7 dB(uV/m) + 38 dB(1/m) +4.6 dB— 45 dB = 54.3 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 78

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

ME: £21.170H=z - 65.EdEm
F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-
e T D T e

|
Bl
|
|
|
|
|
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.2 dBm = 38.8 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.8 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.8 dB(uV/m)
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Plot B 79

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 18 dBi antenna

ME: ££2.1383GH=z - &7.5dEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

AT 8 YV Y N

R N (o el FLII JE TPIE MR

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Uga: -67.9 dBm = 39.1 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 39.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 28.1 dB(uV/m)
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Plot B 80

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

[G3] 12:88:41 FER 18, 2843 HERSURE
ACTL OET: PERK AT KR
MEAS OET: PERK OF AUG
MR 1,758 GHz | Lol
4,86 dBpNsm
LOC  REF B@.8 dBubsn PREANP ON Tt o
10
dE;N HAX
I E—— ey
UIEW A
UR 5B BLAMK A
EC FC
ACORA
Trace
AR
START {.HPA (H:z STOF 2.ABA GHz More

RL #1F BW 1.8 HHz #AVG BW 18 kHz
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Plot B 81

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

[(3) 16-B8:27 FEA 18, 2683 T EASURE
I e |
: 4
HER B.3793 OH: HDE]L?
19.57 dBplsn
LO6 REF 70 @ dBulisn PRERMP O HR%%EHE
T
dBEs
FE Ass L1H]] HDLEHE
@ dR
Pvem—— e J1EW R
VA 5B BLAME A
S0 FC
ALORR
Trace
BB C
START 2.HBEA (Hz JTOP 2. 3968 GHz Hore
RL ®IF BM 1.8 NHz  RAUG EW 18 kHz SWF 117 nsec 1 af 3
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Plot B 82

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

:1E':1E:58 FEB 18, £AR1 HERSLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF ANG An0 10

HER . 4866 (Hz
2.4 dBul/sn LIaT

CLERR

LOG REF 70 @ dBulsn PRERMP 0N \niTE A
1@
dBs
FER Ass L1H]] HDLgﬁg
8 ok ff
\h - essmmspeet= IEM A
VA 5B BLAME A
SCFC
ALORE
Trace
BB G
START 2.4835 [(Hz aT0F ©. 9088 (Hz Hore
RL 11F BH 1.6 HHz tAlG BW 18 kHz 3WP 109 nsec 1 af 3
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Plot B 83

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

ATTEN 10dE MER 47, 17dBuV/m
RL &0, 0dBEuV/m SdE/ 3.685GH=
it

D rY "y WWWWMW
i
m

START Z2.900GH= 3TOP 4.000GH=

REW 1.0MH= TUBW 10kH= SWP 280ms
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Plot B 84

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

LTTEN 10dE MER 51.58dBuV/m
RL a0, 0dEuV/m SdE/ 153.70GH=
ﬂ'ﬁ"'“l.. o
W_\J,_/‘ = =
o qu I"l.rll"'nv.l!_l.“ﬁr-"'rr'ﬂ""!".
I Lt ™
E
m
3TART 4,.00GH= ITOP 15.00GH=
REW 1.0MH= *YEBW 10kH= SR 2 .80zec
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Plot B 85

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

MEC:  15.31830GH=z - S50.EdEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324
T
I

I
e T e LT P TY VPR WY CYFETSr rvor Wepe iy ooy Pty e

|
_______________|_______________

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -50.2 dBm = 56.8 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 56.8 dB(uV/m) + 38 dB(1/m) +4.6 dB- 45 dB = 54.4 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 86

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

ME: 12.073H=z - 68.1dEm

F: lz.0G- Zl.4GH= BL:- &3 dBwm 10dES &-
£ MALMM-&WL,"“-'." A -rir sty gty bbb P
I N [ U

T
!
—
|
|
I
|
|
I
|
|
|
1
|
|
I
|
|
I
|
1

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.1 dBm = 38.9 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.9 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.9 dB(uV/m)
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Plot B 87

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 18 dBi antenna

ME: 22.10aH= - 65.58dEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
o P At J..'..-,-na.qv".ﬁ-ﬁ:mwm«.- S L ELW Latied
1
I
|
I
I
|
I
I
- — _|_ — ]

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.8 dBm = 38.2 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.2 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.2 dB(uV/m)
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 12 dBi antenna

[G3] 12:44:81 FEB 10 2843

HEASURE

AT HKR
ACTU DET: PEAK
HEAS DCT. PEAK OP AUG
fKR 8.2 khz | 000
59.89 dBuV/n
L00 REF 118.8 dBuUrn “H%%EHE
T —
dB ] HAX
ATN
e HOLD A
VIEW A
UA S8 BLANK A
ALY VIR -
R T
START 5.0 kHz STOF 150.8 kH: More
AL #IF BN 288 H: AYG BW 100 Hz SWP 18.3 sec 1 of 3
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Plot B 89

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 12 dBi antenna

[G3] 12:41:53 FLE 10, 2883 EASURE
AT HKR
NEAS DT, PEAK 0P AU
: K
HER 19,98 MHz HDE]EQ
49,83 dBplsm
LOC REF 108.8 dByU/n e
18 -
dB - HAX
AT HOLD A
o8 dB
T — VIEH A
UA S8 [Ty BLANK A
56 FL Wﬁ%”ﬁ+« o
ACORR dh
M Trace
L
e o BB C
e, —
START 158 kHz STOP 34, BA MH: Mare
RL #1F BW 9.8 kHz UG BW 38 kHz SWP .49 sec 1 of 3
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Plot B 90

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

[@3] 12:17:57 FLB B9, 2003 HERSURE

ACTY DET: PERK A1 Tk

HERS DET: PERK 0P AU
KR 395.3 Mz | Lyed
42,18 dBuV/n

MARKER

LOG  REF BA.B dBubsm PREAMP DN
T b CF
dB ¢
AT MARKER
ElljB I f A A
N i NEXT
" | kwﬁﬁﬁﬁ“ﬁ uh REAK
Up SR W 1 }k ﬂnﬂﬁﬁaﬁjwkwﬁj NEXT Pr
SCOFC RIGHT
ACORR
NEXT PK
LEFT
START 30.0 Moz STOP 1.ABBA GHz Har e
RL IF BN 128 kH: AYG BW 3BE kH: SWP 989 msec 1 af P
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Plot B 91

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

Eﬁ@]i?:i]:?ﬁ FEE B9, PRB3 MERSURE
ey oers e 0
: K
HER ©.BHA OHz HDE]E?
43,76 dBEplsm
LOG  REF BA.H dBuplt/m FREAHP DN HHEHEE
1A
dB -~
re HRRKLR
o Mw”w
HEXT
FERAK
LA SR MEXT PK
SCFC RIGHT
ACORR
NEXT PK
LEFT
STRRT 1.HAR [Hz STOF 2.HHE@ (Hz Hore
RL t1F BW 1.8 HHz 1AL EW 3AA kH: SHP 7B msec 1 af ¢
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Plot B 92

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

jE-'—IE:E‘E FEB 11, C@H3 HERSLRE

At R

: K
KR 2,387 GHe | Upir
EW_B7 dBEplsn

CLERR

LOG REF 7@ @ dBulenm WRITE A
18
dBs
Mfx
AT
18 dB [f HOLD
FIFRERTT MRS FE TLL N wwwwwww
VIEW A
VA 5B BLAME A
SCFC
ACORR
lrace
B C
START 2.RARAA (Hz JTOP 2. 3968 (H: More
RL 11F BW 1.8 HHr wAuUC BEW 18 kHz SHP 117 nsec 1 of 3
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Plot B 93

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

:1[1'55::1E1 FEB 11, £AR1 HERSLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF AUG An0 10

HER ©.4918 (Hz
Y1 BE dBul/sm LIaT

CLERR

LOG  REF BB O dEulsnm FRERMP OH WRITE A
1A
dBs Miv
AN HOLD A
L1117 R P D A VTR POV RSSO NV o

WIEW A
VA 5B BLAME A
SCFC
ALORE

lrace

R E C
START 2.4835 (Hz T0F C. 908 (iH: Hore
RL 11F BW 1.8 HHz tAlG BW 18 kHz 3WP 109 nsec {1 af 3
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Plot B 94

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

ATTEN 10dE HER 47 .75dBuV/m
RL &0, 0dEuV/m 5dE/ 3.967GHe
; - 2, WWMWWM

i LRt L
E
)

3TART £.900GHE 3TOF 4.000GH=
*RET 1.0HMH= VB 10kH= WP Z280ms
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Plot B 95

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

ATTEMN 10d4E MER 42 .00dBuV/m
EL G0, 0dBEuV/m SdE/ 4,51GH=
o s
Pt ™[]
5 e b
[P ———
E
1)
START 4.00GH= a3Tap 15.00GH=
*RET 1.0MH= *UBW 10kH= aup z .80sec
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Radiated spurious emission measurements at the OATS @ 3 m distance,

carrier frequency 2412 MHz, 12 dBi antenna

FATTEN 0de MEER 53 .004BuV/m

RL 70.0dBuV/m 10de/ 17.905GHz

A e e Mt b

e il L o PARE L
D
K
A
Tir

3TART 15.000GHz 3TCF 18.000GHz
*REW 1.0MHz VEBW 1.0MHz SWE 60 . 0ms
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Plot B 97

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

ME: 12_8E1lGH=z - £3.:zZdBm

F: 13.0G- Z1.4CGH= BL:- &3 dBwm 104dBf &-

R T e e e e e = g

BFEW: 100kH= VWEW: 200kH= SWP:Z05nSs@  ATT: Od4dEA

No spurious were found
Ugp: -68.2 dBm = 38.8 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.8 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.8 dB(uV/m)
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Plot B 98

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 12 dBi antenna

ME: £3_.58EGH=z - £3.1dEm

F: ZZ2.0G- Z4 . 0GHz BL:- &3 dBwm 104dBf &-
I

R T e e e e e = g

BFEW: 100kH= VWEW: 200kH= SWP:1Z8mSs@ ATT: OdEA

No spurious were found
Uga: -68.1 dBm = 38.9 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.9 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.9 dB(uV/m)
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Plot B 99

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

[(] 13:31:38 FEE @9, 2043 HEASURE

ACTY DET: PEAK T TR

NEAS DET: PEAK OP RO
MR 264.1 MHz | Cpe7
4. 44 dBEplem

CLERAR

db
1 HAX
BATH |
B 4B ; ; HOLD B
Ll [ |l
e UIEW B
M VJ ﬂ'(l\'f] Ir[ WJIL 'I‘:"l~r I ‘.,'JAL_,J,I-' VHWMM
UR 5B BLANK B
SC FC
ACORA
Trace
AR L
START 3B.8 MHz STOP 1.HBBA CHz More
RL #1F BW 128 kHz AYG BW JAR kHz SWP 983 msec I of 3
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Plot B 100

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

3] 15:43:22 FLB 09, 2003 e
ALTU DET: PEAK T
HERS DET: PERK 0P AU
KR 1,633 Oz | Lyed
42,45 dBuV/n
LOC REF 60.8 dBuU/m PRERHP DN ooamil
1§
dB s
N BT
) o grar B s bl peni
WWWMW
MRRKLF
AMP1D
A S8 SELECT
50 173y
ACORR
HARKER 1
ON OFF
START 1,000 Gz ST0P 2,000 Oz More
RL FIF BN 1.8 Hz  BAUG BH 300 kH: SWP 20.0 nsec 1 of
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Plot B 101

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

11-1'4:3@ FEB 11, f@@3 HEASLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF ANG An0 10

HER . 3812 (Hz
Y5 35 dBpl/sn LIaT

CLERR

LOG  REF BB O dEulsnm FRERMP OH WRITE A
1A
i i
19 ot , I T A
WIEW A
HA 5B BLAME A
SCFC
ALORE
lrace
R E C
START 2.R@AA (Hz STOF 2.398@ GH: Hore
RL 11F BW 1.8 HHz tAlG BW 18 kHz AWP 117 nsec {1 af 3
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Plot B 102

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

:11'[15::18 FEB 11, £AR1 HERSLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF AUG An0 10

HKR 2.Y897 GH:
Y5 B9 dBul/sm LIaT

CLERR

LOG  REF BB @ dBulsn PRERMP O \qiTE
T

i i

18 defiC L o1 koA

VIEM A

UR 5 BLANE A
a0 FL
RLORR

Trace

REC

START 7.9835 OHz 5T0F 2,988A GH: Hore

R 01T BW 1.8 NHr  AUG BW 18 kHz SWF 125 nsec 1 aof 3
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Plot B 103

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

ATTEN 10dE MER 45 .05dBuV/m
RL &0, 0dBEuV/m SdE/ 3.940GH=
[ AN
. bl et bpoirm i s et ki

L o oy
i
m

START Z2.900GH= 3TOP 4.000GH=
*EEBW 1.0MH= TUBW 10kH= SWP 280ms
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Plot B 104

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

LTTEN 10dE MER  46.33dBuV/m
RL  60.0dEnV/m 5dE/ 4, 55GHz
wﬁ‘wvmm‘
D wm,nl‘mn. | AU,
M
R
i
START 4,00GHz STOP 15.00GHz
*REW 1.0MH= *VET 10kHz SUP  2.50sec
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Radiated spurious emission measurements at the OATS @ 3 m distance,

carrier frequency 2442 MHz, 12 dBi antenna

*ATTEN 0de MER 52 .00dBuV/m
EL 70.0dBuV/m 10dB/ 17.905GH=z
Loy Ly b ~ M"‘”
A L e RREAHTE I o o e e 7
D
R
A
T
START 15.000GHz 3TCOP 18.000GHz
*RBT 1.0MHz WEBW 1.0MH=z SWE a0 . 0ms
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Plot B 106

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 12 dBi antenna

ME: £21.334GH=z - 67.5dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

I
|
I
|
I
I _|_ — ]

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Uga: -67.9 dBm = 39.1 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 39.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 28.1 dB(uV/m)
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Plot B 107
Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,

carrier frequency 2442 MHz, 12 dBi antenna

ME: £23.370GH=z - 65.5dBEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
WMM\-WMWJJ Ay "_", et T T Ml BN TR
1
|
|
1
|
|
1
|
L _|_ — ]

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.5dBm = 38.5 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.5 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.5 dB(uV/m)
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

[(:] 13:3H:53 FEE @9, CBA3

MERSURE

ALTU DET: PEAK T
HERS DET: PERK 0P AU
KR SB1.2 Mz | Lyed
.55 dBuV/n
LOC REF 60.8 dBuU/m PRERHP ON 'y o}
1§
dB s
N [ HARKER
B dB ; * I “

' Lt MEXT
ﬂw | M.JHMM“F PEfK
bt

IR SR ) Mw{“\ LWMJWW NEXT PK

EC FC RIGHT
ACORR

MEXT PK

LEFT

ETRRT 3.8 HHz STOP 1 BBAEB CHz Hore

RL t1F BW 128 kHz AUG BH SBH kHz SWP 9HY msac 1 af ¢
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

[(3] 13:06:38 FEE @9, 2AA3 HERSURE
AT MKR
ACTY DET: PERAK
HEAS OELT: PEAK OF AUG
MR 1,728 OHz | Ljen
H4.19 dBplsm
LOG REF BB.@ dBulsn PREAHP 0N “H'I:%EHE
18
dB~
HAX
HATH
i db » hhﬁwamw$wdﬂﬁA HOLD E
UILW B
UR SB BLANK B
S5C FC
ACORR
Trace
AEBC
START 1.HBA (Hz STOF ¢.ABE GHz More
RL #1F BW 1.8 HHz AL BW IBB kHz SWP 788 msec I of 3
Frequency, Peak measurement, Average measurement, Limit, Comments
MHz dBuV/m dBuV/m dBuV/m
1723.35 44.3 33.14 54 Not restricted band
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Plot B 110

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

[BF) 11-23:43 FEB 11, 7083 REFSURE
L e |
: K
HeR 2. 3898 GHz HDE]£$
41 .87 dEplsn
LOG  REF BB @ dEpWsm FRERHP OH HR?%EHE
1A

o HAx

18 dE HOLD A

UIEW A

UpA 3B BLANKE A
SC FC
ACORR

lrace

B EC

START 2.R@RA (Hz 3T0F £.338@ GH: More

RL t1F BW 1.8 HHz RALG BW 1B kHz AWP 117 nmsec 1 of 3
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Plot B 111

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

[03) 1136:96 FER 11, 2083 T HEREDRE
B g |
: 4
KR 24866 Gt | jir
H3.31 dEplsn
LOG  REF SB O dEulsn FRERMP 0N HRE%EHE
T

dgﬁrn § M

id dEB I\I\MWWWW g et LT HOLD A

WIEH R

VA 5B BLANKE
SCFC
RLORR

Trace

BB G

STRRT 2.1835 GHz S0P ©.98E0 GF:  More

RL 11F BH 1.8 HHz tALC BW 1B kHr WP 1259 nsec 1 of 3
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Plot B 112

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

ATTEN 104E MER 45 .08dBuV/m
RL &0, 0dEULV/m SdE/ 3.940GH=
A
" P N e O et ki M

E
)

3TART £.900GHE 3TOF 4.000GH=
*RET 1.0HMH= VB 10kH= WP Z280ms
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Plot B 113

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

ATTEN 10dEB HMEER 4z . 67dBuV/m
RL &60.0dEuV/im SdE/ 4.94GH=
Mﬁ,fmm“"'—l .

D oo Y sy ﬂ'v"p“-M",W e

il
R
m

3TART 4.00GH= ITOP 15.00GH=
*EEW 1.0MH= *UBW 10kH= =10 2 .80=ec

Page 124 of 175

Document ID: WAVRAD_FCC.15365_attach.doc
Date of Issue: February 2003



HERMON LABORATORIES

Plot B 114

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements at the OATS @ 3 m distance,

carrier frequency 2472 MHz, 12 dBi antenna

*ATTEN 0de MEER 51.00dBuV/m
EL 70.0dBuV/m 10dB/ 17.040GHz
ahe s it L k' i
Far o [ T T T Y ST L WYY RPN T YV R T
D
R
Y
1}
START 15.000GHz STOP 18.000GHz
*REBW 1.0MHz WEBW 1.0MHz SWE a0 . 0ms
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Plot B 115

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

ME: 13.073H=z - 65.1dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

MWMWWWWWM
I
|
I
|
:
I + — ]

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.1 dBm = 38.9 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.9 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.9 dB(uV/m)
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Plot B 116

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 12 dBi antenna

ME: £3.411GH= - 65.6dEm
F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-
T
N o el s oy M
1
|
|
I
|
|
I
|
-4 4144+ _1_1_ 1 _]

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.6 dBm = 38.4 dBuV/m

Noise level: Uga + AF - Ampl. gain = 38.4 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.4 dB(uV/m)
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 24 dBi antenna

(%3] 14:58:04 FLB 16, 2043  MERSURE
AT HKR
ACTY DET: PERAK
HEAS DET: PEAK OP AUG
HER 1@.5 kHz HDE]EQ
.76 dBulsm
LOG  REF 11@.8 dByl/m “H%%EHE
18 = —
dB . i Haw
ATH
0 e HOLD A
VIEW A
UR SR % ELAME A
G LTSV
WWMIL‘L,AM e Trace
' "M BB C
START 9.0 kH: STOF 15@.0 kHz More
RL #1F BN 28@ H: AYG BW 1AR Hz SUP 18,3 sec 1 of 3
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Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 24 dBi antenna

[(53] 14:55:28 FEB 16, 2043

HERSURE

AT HKR
ERS DET. PEAK 0P AU
: K
oty | o0 e
43,52 dBubsn
LOC REF 108.8 dByU/n e
T —
dB~ T HAX
ATN HOLD A
20 db L
T — VIEH A
U SB[t BLANK A
5T FC Wl
ACORR ki,
Mmh Trace
LI e L) | E E C
START 158 kHz STOP 38,08 NH: More
RL #IF BW 9.8 kHz  AUG BH 39 kHz SWP 249 sec 1 of 3
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Plot B 119

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequencies 2412/2442/2472 MHz, 24 dBi antenna

[(] 14:23:47 FEE 1B, 2BA3 HERSURE
AT MKR
ACTY DOET: FEAK
MEAS DOET: PEAK QP ALG
MER 261.5 MHz HDE]EQ
£27.49 dBplsm
CLERR
EED REF BA.B dBpYsm FREAHP 0N WRITE A
dB s
I MAX
#
BHLE ; | HOLD A
I Ll WIEW A
fma s i f I I l | ™

UA 5B - V J WWMMLJW*M” il BLAME A

SC FC
ACORR
Trace
A B C
START 3.8 HHz STOPF 1.HABE GH: More
RL IF BW 128 kHz AVG BW JAR kH:z SWP 383 msec 1 of 3
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Plot B 120
Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

*ATTEM 0de MKR  56.67dBuV/m
EL  70.0dBuV/m 10dB/ 1.992GHz
P Lo
e T s bkt e
D
R
A
T
START 1.000cHz STOF 2.000GH=z
*REW 1.0MHz VEW 1.0MHz SWE 50.0ms
*ATTEN 0dB MER 41.00dBuV/m
REL 60.0dBuV/m 10dB/ 1.4750GHz
D
W
START 1.0000GHz 3TOR 1.5000GHz
REW 1.0MHz B 10H=z SHE 130sec
*HTTEN nde MER 42 .67dBuV/m
RL &0.0dBuV/m 10de/ 1.7143GHz
D
W
START 1.5000GH=z STOP 1.7300GHz
REW 1.0MH=z VR 10Hz SWE 58.0sec
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Plot B 121

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

[BF) 12-18:45 FEB 11, 7083 REFSURE
LB e |
: K
HeR 2. 3871 GH:z HDE]£$
43.33 dEplsnm
LOG  REF BB @ dEpWsm FRERHP OH HR?%EHE
1A

o HAx

18 dE HOLD A

UIEW A

UpA 3B BLANKE A
SC FC
ACORR

lrace

B EC

START 2.R@RA (Hz 3T0F £.338@ GH: More

RL t1F BW 1.8 HHz RALG BW 1B kHz AWP 117 nmsec 1 of 3
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Plot B 122

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

:1E"E‘I-3::1E FEB 11, £AR1 HERSLURE

ACTW OET: PERAK e
HEAS OET: PEAK QF ANG An0 10

HER . 4856 (Hz
4178 dBulsn LIaT

CLERR

LOG  REF BB O dEulsnm FRERMP OH WRITE A
1A
dBs Miv
AN HOLD A
18 0B b R ISV AU NERUR U M HOLD A
WIEW A
HA 5B BLAME A
SCFC
ALORE
lrace
R E C
START 2.4835 (Hz T0F C. 908 (iH: Hore
RL 11F BW 1.8 HHz tAlG BW 18 kHz 3WP 109 nsec {1 af 3
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Plot B 123

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

ME: 3.85483GHs - 77 .7dBmw
F: 2.90G- 4.00GH=z EL:- €0 dBEwm 104E/ 1-
T
I
I
I
rl 'HI-'\-'\-!""'F’T\— ST T _‘Q\..ua.
I
I
I
-_——— -1 - - =4 - = - 4= - 4 = 4= = 4= =

EEW: 1MH= WEW: 10kH= SWP: 66m3/ @ ATT: OdB

Limit = 54 dBuV/m
Usa peak+AF+Closs-Amplif.gain = 29.3+32.5+1.9-20 = 43.7 dBuV/m (peak)
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Plot B 124

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

ME: T.3360GHz - 65.4dBm
F: 4.00G- g.00GH= RL:- 50 dBm 10d4EB/ 2+
T
1
I
1
W At | Lty it - b

EEW: 1MH= WEW: 10kH= SWP:*%*&#s*@  ATT: OAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 38.6+38+3-39=40.6 dBuV/m (peak)

Page 135 of 175
Document ID: WAVRAD_FCC.15365_attach.doc
Date of Issue: February 2003



Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 125

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

ME: 14.45820GHz - 65.6dEm
F: 8. 00G- 15.00GH= EL:- 50 dEm 10d4dES 2+

BREW: 1MH= WEW: 10kH= SUP:***%*%*[ ATT: 0OdAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 41.4+38+4.2-35 = 48.6 dBuV/m (peak)
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Plot B 126

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

MEE:  15.0Z40GH=z - S50.6dEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324

N

T I e

T
I
]
I

a
I
]
1
I
]
I
I

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -50.6 dBm = 56.4 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 56.4 dB(uV/m) + 38 dB(1/m) +4.6 dB— 45 dB = 54 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 127

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

ME: 12 440GH=z - 69.ZdEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Uga: -69.3 dBm = 37.7 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 37.7 dB(uV/m) + 32 dB(1/m) — 43 dB = 26.7 dB(uV/m)
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Plot B 128

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2412 MHz, 24 dBi antenna

ME: £23.285GH= - 67.5dEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
|
P U APy i ,.ﬁ..**;hh..WM LR ey S PTR

|
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Uga: -67.9 dBm = 39.1 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 39.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 28.1 dB(uV/m)
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9

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

*ATTEN nde MER  56.50dBuUV/m
RL  70.04BEuV/m 10dB/ 1.980GHz
Attt el b oA s st b bt fistan S
D
E
A
T
START 1.000GHz STOF 2.000GHz
*EBW 1.0MHz VB 1.0MHz SWE 50.0ms
*ATTEN 0dB MER 41.00dBuV/m
RL 60.0d4BuV/m 10dB/ 1.4750GHz
D
W
START 1.0000GHz 3TOR 1.5000GHz
REW 1.0MHz B 10H=z SHE 130sec
*ATTEN 0dE MER 42 .67dEuV/m
EL  &60.0dBuV/m 10de/ 1.7143GHz
D
T
START 1.5000GH=z STOP 1.7300GHz
REW 1.0MH=z VR 10Hz SWE 58.0sec
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Plot B 130

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

[@3) 12-31:37 FEB 11, 783 AEASLRE

TN T

: K
KR 2.8350 Gty | per
93.95 dBEplsn

CLERR

LOG  REF BB O dEulsnm FRERMP OH WRITE A
1A
i ol
L
19 aB| | ) . ]
WIEW A
VA 5B BLAME A
SCFC
ALORE
lrace
R E C
START 2.R@AA (Hz STOF 2.398@ GH: Hore
R 11F BW 1.8 HHz tAlG BW 18 kHz WP 117 nsec 1 aof 3

Page 141 of 175
Document ID: WAVRAD_FCC.15365_attach.doc
Date of Issue: February 2003



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot B 131

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

[B3) 12-26:41 FEB 11, 783 REFSURE
LI e |
: K
HeR 2.5218 GHz HDE]£$
Y41_91 dEpbsnm
LOG  REF BB @ dEpWsm FRERHP OH HR%%EHE
1A
dBs Hiv
AN HOLD A
ia dgmﬂmﬂﬁ__.muwu-vm PR, 9 L e o M o P e ]
WIEW A
UpA 3B BLANKE A
SCFC
ALORR
lrace
B EC
START 2.4835 OHz 3T0F £.988A GH: More
RL t1F BW 1.8 HHz RALG BW 1B kHz WP 109 nsec 1 of 3
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Plot B 132

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: 3.8460GHs - 7&5.3dBmw

F: 2.90G- 4.00GH=z EL:- 53 dEm 10dE/S 1-
T
|
|
1
1
I

L e A " ..,-._.-uu,.,_,_pun:-..l- . K I l—H-Q- A

:

-_——— -1 - - =4 - = - 4= - 4 = 4= = 4= =

EEW: 1MH= WEW: 10kH= SWP: 66m3/ @ ATT: OdB

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 28.7+32.5+1.8-20 = 42.5 dBuV/m (peak)
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Plot B 133

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: 4.1000GHz - 66.04Bm
F: 4.,00G- 6.005H= EL:- 53 dEm 10d4dE/S 1+

J.l“w!'qﬂ-ﬂ'w-qwmw

e i e al S e e I

BREW: 1MH= WEW: 10kH= SWP:1Z0m3/0@ ATT: 10dAE[

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 41+35+2.0 -35= 43 dBuV/m (peak)
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Plot B 134

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: T.3360GHE -  a66.6dBm
F: G.00G- 10.00GH= EL:- 53 dBEm 104B/ 2+

EEW: 1MH= WEW: 10kH= SWP:*%*&#s*@  ATT: OAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 40.4+38+3.0-35 = 46.4 dBuV/m (peak)
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Plot B 135

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: 13.e6600ZHz - 64.2dBm
F: 10.00G- 15.00GH= EL:- 53 dEm 10dE/S 2+
:
|
! .an-.T-MWM
mmﬁwwww
1
|
I
|
R R S . T R T STy TS Sy

EEW: 1MH= WEW: 10kH= SWP:*%*&#s*@  ATT: OAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 42.8+38+4.2-35=50 dBuV/m (peak)
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Plot B 136

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

MEE:  15.0540GH=z - 49 7dEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324

T
|
Fa |
1
|

[P LEET AETINAPR T YR AT [T SN TS .

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -49.7 dBm = 57.3 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 57.3 dB(uV/m) + 38 dB(1/m) +4.6 dB- 45 dB = 54.9 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 137

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: 12.9230H=z - 65.8dEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

T
Ay TPl PR | TR u:.. - IRPEEREE W WﬂmeJ‘%J‘ﬁl

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Ugp: -68.8 dBm = 38.2 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.2 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.2 dB(uV/m)
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Plot B 138

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2442 MHz, 24 dBi antenna

ME: 23_Z93GH=z - G8_6dEm
F: 2. 0G- z4 _0GH= BL:- &3 dEwm 1l0dES &-
T
Fvilreect e LT e e e b "--J--Ir,' T TSN SRR PRTRTNS e
T
I
|
1
I
|
I
I
_______________|_______________

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.6 dBm = 38.4 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.4 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.4 dB(uV/m)
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Plot B 139
Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

*ARTTEN 0dr MEE  57.33dBuV/m
RL 70.0dBMVM 10dB/ 1.9685GHz
o T b o WMWM
D
R
ey
)
STRRT 1.000GHz STOF Z.000GH=z
*REW 1.0MHz VB 1.0MHz SWE 50.0ms
*ATTEN 0dB MKR  41.00dBy\v/m
REL 60.0dBuV/m 10dB/ 1.4750GHz
D
W
START 1.0000GHz 3TOR 1.5000GHz
REW 1.0MHz B 10H=z SHE 130sec
*ATTEN 0de MER 42 .67dEHV/m
RL  &0.0dBuV/m 10dB/ 1.7143GHz
D
W
START 1.5000GHz STOP 1.7300GHz
REW 1.0MH=z *VBH 10Hz SHEP 58 .0sec
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Plot B 140

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

[B) 13-34:54 FEB 11, 203 REFSURE
I e |
: K
HER 2. 3832 GH: HDE]£$
41_.23 dEplsnm
LOG  REF BB @ dEpWsm FRERHP OH HR?%EHE
1A

o HAx

1o ¢8 | MWD

UIEW A

MA 3B BLANKE A
SC FC
ACORR

lrace

B EC

START 2.R@RA (Hz 3T0F £.338@ GH: More

RL t1F BW 1.8 HHz RALG BW 1B kHz AWP 117 nmsec 1 of 3
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Plot B 141

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

:13"-IE::18 FEB 11, C@H3 HE RS LIRE
L I e |
: 4
HER . 4BEE (Hz HDEA?
Hg.12 dEplsn
LOG  REF BB @ dEplsn FRERMP ON HH%%EHE
18
dBs
MRk
AT
18 dEi\_ T e e o s il e HOLD A
WIEW A
LA 5B BLANK A
SCFC
ALORR
lTrece
BB C
START 2.4835 (Hz JT0F 2.968@ GH: Hore
RL t1F BW 1.8 HHz RAUG EW 1@ kHz AWP 129 nsec 1 af 3
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Plot B 142

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: 3.841eGH=z - 75.5dBm
F: 2.900G- 4.00GH= EL:- 53 dEmw 10dES 1-
1
1
|
T
1
I
bresas gt "‘:' i o U . LETRHEE TN
:
_______________|_______________

BREW: 1MH= WEW: 10kH= SWP: 66m3/0¢ ATT: OdE

Limit line = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 28.5+32.5+1.9-20 = 42.9 dBuV/m (peak)
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Plot B 143

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: 4.1960GHz - 64.5dBm
F: 4.00G- o.00GH= RL:- 53 dBm 104EB/ 1+
MWMW | sy

T
1
|
L
1
|
T
1
|
1
1

EEW: 1MH= WEW: 10kH= SWP:120m3/@ ATT:10dBM

Limit line = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 42.5+35+2.6-35 = 45.1 dBuV/m
Margin =-8.9 dB
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Plot B 144

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: 7.5560GH=z - 63.7dBm

F: 6.00G- 58.00GH= EL:- 53 dEwm 10dES 2Z-
:

I poey v -~ T Tow TrT = M mr——

BREW: 1MH= WEW: 10kH= SWP:1Z0m3/0@ ATT: 10dAE[

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 43.3 + 38+3.0-35 = 49.3 dBuV/m (peak)
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Plot B 145

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: g.2520GH - &7.6dBmw
F: 8. 00G- 10.00GH= EL:- 53 dEwm 10dES 2Z-

e i e i e S e e S i

BREW: 1MH= WEW: 10kH= SWP:1Z0m3/0@ ATT: OdE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 39.4+38+3.4-35=45.8 dBuV/m (peak)
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Plot B 146

Radiated spurious emission measurements in the anechoic chamber @ 3 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: 14.2100GHz - &3.7dEm
F: 10.00G- 15.00GH= EL:- 53 dEm 10dE/S 3+

WMMW

e i e al S e e I

BREW: 1MH= WEW: 10kH= SUP:***%*%*[ ATT: 0OdAE

Limit = 54 dBuV/m
Usa+AF+Closs-Amplif.gain = 43.3+38+4.2-35=50.5 dBuV/m
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Plot B 147

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

MEE:  15.0Z40GH=z - 50 5dEm

F: 15 _o00G- 12 00GH= EL:- 40 dBwm 10d4dE/S 324

- -t -4 -4 -4+ -4 -4 - 4+ - 4+ -

ERTWT: 1MH= WEW: ZMH=@ SWP:******@ ATT: OdE

No spurious were found
Uga: -50.5dBm = 56.5 dBuV/m

Noise level: Ugp + AF +CL - Ampl. gain = 56.5 dB(uV/m) + 38 dB(1/m) +4.6 dB— 45 dB = 54.1 dB(uV/m)
Limit @ 1 meter: 63.5 dB(uV/m)
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Plot B 148

Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,
carrier frequency 2472 MHz, 24 dBi antenna

ME: 183.263FH= - 65 5dBEm

F: la._0G- Z1._4GH= BL:- &3 dBwm 10d4dE/ &-

MWWMW NI BRTY. PR EY e
|

ERW: 100kH= WEW: 200kH= SWP-zZ0Em&s3 ATT: OdER

No spurious were found
Uga: -68.5dBm = 38.5 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.5 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.5 dB(uV/m)
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Plot B 149
Radiated spurious emission measurements in the anechoic chamber @ 1 m distance,

carrier frequency 2472 MHz, 24 dBi antenna

ME: £23.374GH=z - 65.5dEm

F: 2z 0G- Z4 _0GH=z BL:- &3 dBwm 10d4dE/ &-

T
a0 .MJ—'{"’B"*' |"F'd iy 8 b= b, JMI,WI WW&MMH*#WMM

T

|

|

T

|

|

T

|

- — _|_ —

ERW: 100kH= WEW: 200kH= SWP:-1ZEm& /@ ATT: OdER

No spurious were found
Ugp: -68.9 dBm = 38.1 dBuV/m

Noise level: Ugp + AF - Ampl. gain = 38.1 dB(uV/m) + 32 dB(1/m) — 43 dB = 27.1 dB(uV/m)
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Appendix C Test equipment used for tests

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

HL Description Manufacturer information Due
Serial Calibr.
No. Name Model No. Serial No. Month/
year
0025 Spectrum analyzer, Anritsu MS-710C 5837 10/03
10 kHz-23 GHz
0041 Double ridged guide antenna, 1-18 GHz Electro-Metrics RGA 50/60 2811 3/03
0091 Position controller for antenna mast + Hermon Labs CRL-2 NA 4/03
turntable, OFTS check
0163 | LISN FCC/VDE/MIL -STD Electro-Metrics ANS-25/2 1314 10/03
0275 Table non-metallic, 1.5x 1.0 x 0.8 m Hermon Labs TNM 040 3/03
check
0287 Turntable, motorized diameter, 2 m Hermon Labs TMD-2 042 11/03
check
0446 Active Loop Antenna, 10 kHz-30 MHz Electro-Mechanics 6502 2857 10/03
0465 | Anechoic chamber Hermon Labs AC-1 023 10/05
9(L)x6.5(W)x5.5(H)m check
0521 Spectrum analyzer with RF filter section (EMI Hewlett Packard 8546A 0319 9/03
receiver 9 kHz - 6.5 GHz)
0554 | Amplifier, 2 — 18 GHz RF Miteq AFD-4 4300 12/03
0589 | Cable coaxial, GORE A2POL118.2, 3 m Hermon Labs GORE-3 589 11/03
0592 Position controller Hermon Labs L2-SR3000 100 5/03
check
0593 Antenna mast, 1-4 m/ Hermon Labs AM-F1 101 2/04
1-6 m Pneumatic check
0594 Turntable for anechoic chamber, flush Hermon Labs WDC1 102 1/04
mounted, d=1.2 m, pneumatic check
0604 | Antenna biconilog log-periodic/T Bow-Tie, 26 EMCO 3141 9611-1011 1/04
- 2000 MHz
0750 Mixer, general purpose, waveguide, Tektronix 119-0098-00 NA 6/03
18.0-26.5 GHz check
0768 | Antenna standard gain horn 18-26.5 GHz, Quinstar Technology QWH-4200-BA 110 07/04
WR-42, K-band, gain — 25 dB check
0787 Transient limiter Hewlett Packard 11947A-8ZE 3107A01877 11/03
1003 Cable coaxial, M17/164, 10 m Hermon Labs C17164-10 161 11/03
1004 | Cable, coaxial ANDREW PSWJ4, 6 m Hermon Labs ANDREW-6 163 12/03
1200 | Quadruplexer, 1-12 GHz Elettronica S.p.A.- UE 84 0240 4/03
Roma check
1424 | Spectrum analyzer, 30 Hz - 40 GHz Agilent Technologies 8564EC 3946A00219 8/03
1425 EMI receiver, 9 kHz - 2.9 GHz Agilent Technologies 8542E 3710A002223 9/03
705A00204
1566 | Cable RF,2m Huber-Suhner Sucoflex 104PE 13094/4PE 12/03
1826 | Antenna mast and turntable position controller | Sh. |. Machines CRL-4 1 5/03
check
1849 | Antenna mast with polarity control Sh. I. Mashines AM-F4 NA 1/03
check
1850 Turntable Sh. I. Mashines TT-M-3 NA 1/03
check
1940 | Cable 40 GHz, 1.5 m, blue Rhophase Microwave KPS-1503A-1500- T4663 10/03
Ltd. KPS
1942 Cable 18 GHz, 4 m, blue Rhophase Microwave SPS-1803A-4000- T4658 10/03
Ltd NPS
1984 | Antenna, double ridged waveguide horn, 1-18 | EMC Test Systems 3115 9911-5964 3/04
GHz, 300W, N-type
2009 | Cable RF, 8 m Alpha Wire RG-214 C-56 12/03
2109 | Anechoic chamber Hermon Labs AC-2 NA 12/03
6 (L) x 5.5 (W) x2.95(H)m check
2254 | Cable 40 GHz, 0.8 m, blue Rhophase Microwave KPS-1503A-800- W4907 11/03
KPS
2258 | Amplifier Low Noise 2-20 GHz Sophia Wireless LNA0220-C 0222 11/03
2260 | Amplifier Low Noise 14-33 GHz Sophia Wireless LNA28-B 0233 11/03
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Appendix D General information

Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private EMC, Safety and
Telecommunication testing facility. Hermon Laboratories is listed by the Federal Communications Commission (USA) for all
parts of Code of Federal Regulations 47 (CFR 47) and by Industry Canada for electromagnetic emissions (file numbers IC
2186-1 for OATS and IC 2186-2 for anechoic chamber), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, C-845 for conducted emissions site), assessed by TNO Certification EP&S
(Netherlands) for a number of EMC, Telecommunications, Safety standards, and by AMTAC (UK) for safety of Medical
Devices. The laboratory is accredited by American Association for Laboratory Accreditation (USA) according to ISO/IEC
17025 for Electromagnetic Compatibility, Product Safety, Telecommunications Testing and Environmental Simulation (for
exact scope please refer to Certificate No. 839.01).

Address: PO Box 23, Binyamina 30550, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail mail@hermonlabs.com

Person for contact: Mr. Alex Usoskin, QA manager.

Abbreviations and acronyms
The following abbreviations and acronyms are applicable to this test report:

cm centimeter

dB decibel

dBm decibel referred to one milliwatt
dB(uVv) decibel referred to one microvolt
dB(uV/m) decibel referred to one microvolt per meter
EMC electromagnetic compatibility
EUT equipment under test

GHz gigahertz

H height

Hz hertz

kHz kilohertz

kV kilovolt

L length

LISN line impedance stabilization network
m meter

MHz megahertz

NA not applicable

QP quasi-peak

RF radio frequency

RE radiated emission

rms root mean square

S second

\% volt

w width

Specification references

47CFR part 15: 2001 Radio Frequency Devices

ANSI C63.2: 1996 American National Standard for Instrumentation-Electromagnetic Noise and
Field Strength, 10 kHz to 40 GHz-Specifications.

ANSI C63.4: 1992 American National Standard for Methods of Measurement of Radio-Noise

Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of
9 kHz to 40 GHz.
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Appendix E Test equipment correction factors

Antenna factor
Active Loop Antenna
Model 6502, S/N 2857, HL 0446

Frequency, Magnetic antenna factor, Electric antenna factor,
MHz dB dB
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 104
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.8
0.750 -41.9 9.7
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.2
4.000 -41.4 10.1
5.000 -41.5 10.1

10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Biconilog Antenna EMCO Model 3141

Antenna Factor

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Ser.No.1011
Frequency, Antenna Factor, Frequency, Antenna Factor,

MHz dB(1/m) MHz dB(1/m)
26 7.8 940 24.0
28 7.8 960 241
30 7.8 980 24.5
40 7.2 1000 24.9
60 71 1020 25.0
70 8.5 1040 25.2
80 9.4 1060 25.4
90 9.8 1080 25.6
100 9.7 1100 25.7
110 9.3 1120 26.0
120 8.8 1140 26.4
130 8.7 1160 27.0
140 9.2 1180 27.0
150 9.8 1200 26.7
160 10.2 1220 26.5
170 10.4 1240 26.5
180 10.4 1260 26.5
190 10.3 1280 26.6
200 10.6 1300 27.0
220 11.6 1320 27.8
240 12.4 1340 28.3
260 12.8 1360 28.2
280 13.7 1380 27.9
300 14.7 1400 27.9
320 15.2 1420 27.9
340 15.4 1440 27.8
360 16.1 1460 27.8
380 16.4 1480 28.0
400 16.6 1500 28.5
420 16.7 1520 28.9
440 17.0 1540 29.6
460 17.7 1560 29.8
480 18.1 1580 29.6
500 18.5 1600 29.5
520 19.1 1620 29.3
540 19.5 1640 29.2
560 19.8 1660 29.4
580 20.6 1680 29.6
600 21.3 1700 29.8
620 21.5 1720 30.3
640 21.2 1740 30.8
660 21.4 1760 31.1
680 21.9 1780 31.0
700 22.2 1800 30.9
720 22.2 1820 30.7
740 22.1 1840 30.6
760 22.3 1860 30.6
780 22.6 1880 30.6
800 22.7 1900 30.6
820 22.9 1920 30.7
840 23.1 1940 30.9
860 234 1960 31.2
880 23.8 1980 31.6
900 24.1 2000 32.0
920 24.1

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Double ridged guide antenna
Model RGA-50/60, S/N 2811, HL 0041

Frequency, Antenna factor,
MHz dB(1/m)
1000 24.3
1500 25.4
2000 28.4
2500 29.2
3000 30.5
3500 31.6
4000 33.7
4500 32.2
5000 34.5
5500 34.5
6000 34.6
6500 35.3
7000 35.5
7500 35.9
8000 36.6
8500 37.3
9000 37.7
9500 37.7
10000 38.2
10500 38.5
11000 39.0
11500 40.1
12000 40.2
12500 39.3
13000 39.9
13500 40.6
14000 41.1
14500 40.5
15000 39.9
15500 37.8
16000 39.1
16500 41.1
17000 41.7
17500 45.1
18000 44.3

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 32.5
4500.0 32.7
5000.0 33.6
5500.0 35.1
6000.0 354
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 41.1
14000.0 41.6
14500.0 417
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor

for standard gain horn antennas
Antenna factor was derrived from the following equation: AF=20logF-Gain-29.8
where F-frequency in MHz;
Gain-ahtenna gain in dBi; 25 dBi

A factar, Antenna factor, Antenna factor, Antenna factor,
it dB(1/m) s dB(1/m) "!“z dB(1/m) iy dB(1/m)~

18,000} 30.31] 48,500 38.91] 79,000} 43.15] 109,500) 45.99|
18,500} 30.54] 49,000 39.00] 79,500] 43211 110,000] 46.03|
19,000 30. 49,500} 39.08] 80,000} 43.26] 110,500) 46.07)
19,500 31.00] 50,000} 39.18] 80,500 43.32 111,000 46.11
20,000 31.22] 50,500} 39.27] 81,000 43.33 111,500} 46.15]
20,500 31.44] 51,000 30.35  81,500] 43.42] 112,000} 46.18]
21,000] 31.64] 51,500} 39.44] 82,000 43. 112,500| 46.22}
21,500 31.85] _ 52,000) 39.52]  82.500] 43.53] 113,000] 46.26)
22,000 32.05 52,500 39.60] 83,000 43.58] 113,500) 46.30}
22,500} 32.24] 53,000 39.69] 83,500} 43.63] 114,000 46.34}
23,000} 32.43] 53,500 39.77] 84,000} 43.69] 114,500} 45.38)
23,500 32.62] 54,000 39.85|  84,500) 43.74] 115,000 48.41)
24,000 32.80] 54,500} 39.93] 85,000} 43.79] 115,500| 48.,45|
24,500 32.98] 55,000 40.01] 85,500} 43.84] 116,000 48.49|
25,000 33.16] 55,500 40.09) 86,000} 43.89| 116,500 46.53|
25,500 33.33] 56,000 40.16{ 86,500 43.94] 117,000 46.56
26,000} 33.50] 56,500} 40.24] 87,000 43.99| 117,500} 48.60)
26,500 33.66] 57.000] 40.32] 87,500 44.04] 118,000] 48.64|
27,000} 33.83] 57,500 40. 88,000} 44.09] 118,500 46.67]
27,500 33.99] 58,000} 40.47]  88,500] 44.14] 118,000 46.71
28,000 34.14] 58,500 40.54]  89,000] 44.19] 119,500} 46.75|
28,500 34.30] 59,000 40.62] 89,500 44.24] 120,000 46.78)
29,000 34.45]  59,500) 40.69]  90,000] 44.28] 120,500] 46.82|
29,500 34.60]  60,000] 40.76] 90,500 44.33] 121,000) 46.86|
30,000} 34.74] 60,500 40.84] 91,000} 44.38] 121,500] 46.89|
30,500) 34.89) 61,000 40.91] 91,500} 44.43] 122,000 45.93|
31,000} 35.03] 61,500} 40.98] 92,000 44.48] 122,500) 46,96|
31,500 35.17]  62.000) 41.05] 92,500 44.52] 123,000 47.00|
32,000 35.30]  62.500] 41.12] 93,000 44,571 123,500} 47.03}
32,500 35.44] 63,000} 41.19] 93,500 44.62 124,000 47.07]
33,000 35.57] 63,500 41.26] 94,000} 44.68{ 124,500 47.10}
33,500 35.70] 64,000} 41.32] 94,500 44.71] 125,000} 47.14]
34,000} 35.83] 64,500 41.39] 95,000 44.750 125,500 47.17
34,500] 35.96] 65,000} 41.48] 95,500 44.80] 126,000 47.21
35,000 36.08] 65,500 41.52]  96.000] 44.85] 126,500} 47.24)
35,500 36.20]  66.000} 41.50 96,500 44.89] 127,000 47.28]
36,000 36.33] 66,500} 41.66] 97,000} 44.94] 127,500} 47.31
36,500] 36.45| 67,000 41.72) 97,500} 44.98] 128,000 47.34)
37,000 36.56] 67,500 41.79] 98,000} 45.02f 128,500} 47.38]
37,500} 36.68] 68,000 41.85]  98,500) 45.07] 129,000 47.41
38,000 36.80] 68,500 41.91]  99,000] 45.11] 129,500 47.45
38,500 36.91]  69,000] 41.98] 99,500 . 45.16] 130,000| 47.48|
39,000 37.02f 69,500 42.04] 100,000 45.20] 130,500} 47.51
39,500 37.13{ 70,000 42.10] 100,500] 45.24] 131,000] 47.55
40,000] 37.24f 70,500 42.16] 101,000 45.29] 131,500 47.58
40,500} 37.35] 71,000 42.23] 101,500 45.33] 132,000} 47.61
41,000} 37.46f  71,500] 42.29] 102,000} 45.37] 132,500} 47.64}
41,500} 37.56] 72,000 42.35] 102,500} 45.41] 133,000} 47.68)
42,000f 37.66] 72,500 42.41] 103,000} 45.46] 133,500] 47.71
42,500| 37.771  73,000) 42.47] 103,500 45.50] 134,000 47.74}
43,000 37.87] 73,500 42.53] 104,000 45.54] 134,500 47.77]
43,500 37.97] 74,000} 42.58] 104,500] 45.58] 135,000 47.81
44,000| 38.07] 74,500 42.64] 105,000] 45.5.;' 135,500 47.84
44,500 38.17] 75,000 42.70] 105,500] 45.67] 136,000 47.87
45,000} 38.26] 75,500 42. 108,000] 45.74;} 136,500 47.90
45,500 38.36] 76,000 42.82] 106,500} 45.75] 137,000] 47.93|
48,000 38.46] 76,500} 42.87] 107,000} 45.79] 137,500} 47.97
46,500 38.55] 77,000 42.93] 107,500} 45.83] 138,000] 48.00
47,000 38.64] 77,500 42.99] 108,000] 45.87] 138,500) 48.03]
47,500} 38.73] 78,000} 43.04] 108,500} 45.91] 139,000} 48.06|
48,000 38.82] 78,500 43,10] 109,000] 45.95] 139,500 48.09|
| 140,000} 48.12|
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Cable loss

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable coaxial, M17/164, model: C17164-10, s/n 161, HL 1003

No Frequency, Cable loss, Tolerance, Measurement uncertainty,
’ MHz dB dB dB

1 30 0.41

2 50 0.52

3 100 0.75

4 300 1.45

5 500 2.01

6 800 2.71

7 1000 3.14

8 1200 3.56 <125 £0.12
9 1400 3.93

10 1600 4.31

11 1800 4.63

12 2000 497

13 2200 5.32

14 2400 5.65

15 2600 6.01

16 2800 6.42

17 3000 6.76

18 3300 7.12 +0.12
19 3600 7.53

20 3900 7.95

21 4200 8.32

22 4500 8.72 <125

23 4800 9.14

24 5100 9.59

25 5400 10.00 0.17
26 5700 10.49

27 6000 11.07

28 6500 11.80
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Cable loss

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable Coaxial, GORE A2P01POL118, 2.3 m, model:GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004

No Frequency, Cable loss, Tolerance, Measurement uncertainty,
’ MHz dB dB dB

1 30 0.33

2 50 0.40

3 100 0.57

4 300 0.97

5 500 1.25

6 800 1.59

7 1000 1.81

8 1200 1.97 <6.5 +0.12
9 1400 2.15

10 1600 2.28

11 1800 2.43

12 2000 2.61

13 2200 2.75

14 2400 2.89

15 2600 2.97

16 2800 3.21 <6.5 +0.12
17 3000 3.32

18 3300 3.47

19 3600 3.62

20 3900 3.84

21 4200 3.92 +0.17
22 4500 4.07

23 4800 4.36

24 5100 4.62

25 5400 4.78

26 5700 5.16

27 6000 5.67

28 6500 5.99
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RF cable 8 m, model RG-214, HL 2009

Cable loss

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

No. Frequency, Cable loss, Tolerance (Specification), Measurement uncertainty,
MHz dB dB dB
1 1 0.10
2 10 0.14
3 30 0.25
4 50 0.34
5 100 0.53
6 300 0.99
7 500 1.31
8 800 1.73
9 1000 1.98
10 1100 2.1 NA $0.12
11 1200 2.21
12 1300 2.35
13 1400 2.46
14 1500 2.55
15 1600 2.68
16 1700 2.78
17 1800 2.88
18 1900 2.98
19 2000 3.09
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Cable loss

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable RF, 2m, model: Sucoflex 104PE, S/N 13094/4PE, HL 1566

No. Freun:zncy, CabI(;eBIoss, ToIe(;'aBnce, MeasuremegtB uncertainty,
1 30 0.10
2 50 0.13
3 100 0.20
4 300 0.33
5 500 0.45
6 800 0.60
7 1000 0.65 <50 +0.12
8 1500 0.91
9 2000 1.08
10 2500 1.19
1 3000 1.28
12 3500 1.49
13 4000 1.63
14 4500 1.63
15 5000 1.66
16 5500 1.88
17 6000 1.96
18 6500 1.93
19 7000 2.07
20 7500 2.37
21 8000 2.34
2 8500 264 =5.0 *0.17
23 9000 2.68
24 9500 2.64
25 10000 2.70
26 10500 2.84
27 11000 2.88
28 11500 3.19
29 12000 3.15
30 12500 3.20
31 13000 3.22
32 13500 3.47
33 14000 3.41
34 14500 3.59
35 15000 3.79
36 15500 4.04 =5.0 *0.26
37 16000 412
38 16500 4.46
39 17000 4.50
40 17500 4.49
41 18000 4.45
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Cable loss
Cable 40 GHz, 1.5 m, blue, model: KPS-1503A-1500-KPS, S/N T4663, HL 1940

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, |Cable loss,| Frequency, Cable loss, Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.13 5.10 1.33 15.00 2.27
0.05 0.14 5.30 1.33 15.50 2.32
0.10 0.19 5.50 1.38 16.00 2.39
0.20 0.25 5.70 1.41 16.50 2.41
0.30 0.31 5.90 1.43 17.00 2.36
0.40 0.37 6.10 1.50 17.50 242
0.50 0.41 6.30 1.47 18.00 2.50
0.60 0.46 6.50 1.56 18.50 2.89
0.70 0.49 6.70 1.50 19.00 2.86
0.80 0.53 6.90 1.53 19.50 2.84
0.90 0.56 7.10 1.53 20.00 2.77
1.00 0.59 7.30 1.56 20.50 2.73
1.10 0.62 7.50 1.59 21.00 3.05
1.20 0.65 7.70 1.62 21.50 3.07
1.30 0.68 7.90 1.68 22.00 2.97
1.40 0.70 8.10 1.67 22.50 2.91
1.50 0.73 8.30 1.70 23.00 3.02
1.60 0.76 8.50 1.69 23.50 3.29
1.70 0.77 8.70 1.70 24.00 3.31
1.80 0.80 8.90 1.68 24.50 3.49
1.90 0.82 9.10 1.70 25.00 3.37
2.00 0.84 9.30 1.70 25.50 3.56
2.10 0.85 9.50 1.77 26.00 3.56
2.20 0.87 9.70 1.80 26.50 3.33
2.30 0.88 9.90 1.88 27.00 3.52
2.40 0.90 10.10 1.93 28.00 3.38
2.50 0.91 10.30 1.94 29.00 3.34
2.60 0.93 10.50 1.99 30.00 3.33
2.70 0.95 10.70 1.91 31.00 3.48
2.80 0.97 10.90 2.00 32.00 3.63
2.90 0.98 11.10 1.92 33.00 3.69
3.10 1.02 11.30 1.97 34.00 3.79
3.30 1.05 11.50 1.98 35.00 3.77
3.50 1.09 11.70 1.99 36.00 3.92
3.70 1.12 11.90 2.06 37.00 3.94
3.90 1.15 12.10 2.01 38.00 3.80
410 1.18 12.40 2.08 39.00 415
4.30 1.21 13.00 2.05 40.00 4.03
4.50 1.24 13.50 2.15
4.70 1.29 14.00 2.25
4.90 1.27 14.50 2.26
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Cable loss

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable 18 GHz, 4 m, blue, model: SPS-1803A-4000-NPS, S/N T4658, HL 1942

Frequency, Cable loss,
GHz dB
0.03 0.21
0.05 0.26
0.10 0.36
0.20 0.50
0.30 0.61
0.40 0.70
0.50 0.78
0.60 0.85
0.70 0.93
0.80 0.99
0.90 1.04
1.00 1.10
1.10 1.16
1.20 1.22
1.30 1.26
1.40 1.31
1.50 1.35
1.60 1.41
1.70 1.45
1.80 1.49
1.90 1.53
2.00 1.57
2.10 1.61
2.20 1.65
2.30 1.69
2.40 1.72
2.50 1.76
2.60 1.79
2.70 1.83
2.80 1.87
2.90 1.90
3.10 1.97
3.30 2.04
3.50 2.1
3.70 2.18
3.90 2.24
4.10 2.31
4.30 2.38
4.50 2.43
4.70 2.53
4.90 2.53
5.10 2.63
5.30 2.65
5.50 272
5.70 2.76
5.90 2.79
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Frequency, Cable loss,
GHz dB
6.10 2.88
6.30 2.90
6.50 2.97
6.70 3.02
6.90 3.04
7.10 3.07
7.30 3.12
7.50 3.13
7.70 3.19
7.90 3.24
8.10 3.30
8.30 3.36
8.50 3.45
8.70 3.41
8.90 3.45
9.10 3.42
9.30 3.55
9.50 3.48
9.70 3.58
9.90 3.61
10.10 3.66
10.30 3.68
10.50 3.70
10.70 3.70
10.90 3.75
11.10 3.78
11.30 3.86
11.50 3.98
11.70 410
11.90 412
12.10 4.09
12.40 413
13.00 4.23
13.50 4.35
14.00 4.40
14.50 4.44
15.00 4.57
15.50 4.66
16.00 4.64
16.50 4.66
17.00 475
17.50 4.85
18.00 493
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Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/N W4907, HL 2254

Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, |Cableloss,| Frequency, Cable loss, Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 0.41 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 1.01 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 1.1 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 1.91
2.10 0.19 9.50 1.12 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
2.40 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 1.14 30.00 1.94
2.70 0.44 10.70 1.19 31.00 2.11
2.80 0.45 10.90 117 32.00 217
2.90 0.48 11.10 1.13 33.00 2.27
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
4.10 0.71 12.40 1.19 39.00 2.57
4.30 0.73 13.00 1.34 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Hermon Laboratories Ltd.
P.O.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Correction factor
Line impedance stabilization network
Model ANS-25/2
Electro-Metrics

Frequency, kHz Correction factor, dB
10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.1
100 0.09
125 0.06
150 0.04

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.

Document ID: WAVRAD_FCC.15365_attach.doc

Date of Issue: February 2003

Page 175 of 175



